PL

EN

RU

DE

UA

€S

SK

HU

HR

RO

LT

Lv

EST

ORYGINALNA INSTRUKCJA OBStUGI
STOt WARSZTATOWY SKtADANY,
REGULOWANY 9

ORIGINAL USER MANUAL
FOLDING, ADJUSTABLE
WORKBENCH 12

OPUTMHANBHOE PYKOBOACTBO
NO/Ib30BATENA

CKNAQHOW, PETY/IMPYEMDbI
BEPCTAK 15

ORIGINAL-BENUTZERHANDBUCH
KLAPPBARE, VERSTELLBARE
WERKBANK 18

OPUTIHA/NIbHA IHCTPYKLIA
KOPUCTYBAHHA

FOLDING, ADJUSTABLE
WORKBENCH 21

ORIGINALNI UZIVATELSKA
PRIRUCKA :
SKLADACI, NASTAVITELNY
PRACOVNI STUL 24

ORIGINALNY NAVOD

NA POUZIVANIE )
SKLADACI, NASTAVITELNY
PRACOVNY STOL 27

MANUEL D’UTILISATION
ORIGINAL PERCEUSE
ETABLI PLIABLE ET REGLABLE 30

MANUAL DE USUARIO ORIGINAL
BANCO DE TRABAJO
PLEGABLE Y REGULABLE 33

EREDETI FELHASZNALOI UTMUTATO
OSSZECSUKHATO, ALLITHATO
MUNKAASZTAL 36

ORIGINALNI PRIRUENIK
ZA UPOTREBU
SKLOPIVI, PODESIVI RADNI STOL 39

INSTRUCTIUNI DE UTILIZARE
BANC DE LUCRU PLIABIL,
REGLABIL 42

ORIGINALUS NAUDOJIMO VADOVAS
SULANKSTOMAS, REGULIUOJAMAS

DARBASTALIS 45
ORIGINALA LIETOTAJA
ROKASGRAMATA _

SALIEKAMS, REGULEJAMS

DARBA GALDS 48

ORIGINAALKASUTUSJUHEND
KOKKUPANDAV REGULEERITAV
TOOLAUD il

HEGERT

echnik

STOL WARSZTATOWY
SKLADANY,
REGULOWANY

600x570x770-1070 mm, HT7G542

www.hoegert.com






HEGERT

www.hoegert.com







HécerTEp

www.hoegert.com






HécerTEp

SPIN

www.hoegert.com






HEGERT

PL HT7G542 INSTRUKCJA OBStUGI— WPROWADZENIE

Czytanie i przechowywanie instrukcji obstugi
Q Instrukcja obstugi stanowi nieodtgczny element stotu warsztatowego. Zawiera istotne informacje
na temat montazu i uzytkowania. Przed uzyciem stotu warsztatowego nalezy uwaznie przeczytaé
instrukcje obstugi, w szczegdlnosci uwagi dotyczace bezpieczenstwa. Nieprzestrzeganie niniejszej instrukcji
moze doprowadzi¢ do ciezkich obrazen lub uszkodzenia stotu warsztatowego. Podstawe instrukcji obstugi
stanowig normy i regulacje obowigzujgce na terenie Unii Europejskiej. Uzytkujac urzagdzenie za granica prze-
strzegac réwniez przepisdw i ustaw obowigzujgcych w danym kraju. Instrukcje obstugi nalezy zachowac¢ do
pdzniejszego wykorzystania. Stét warsztatowy wolno przekazywac osobom trzecim wytgcznie razem z niniejsza
instrukcja obstugi.
Objasnienie symboli

W tresci instrukcji obstugi i na opakowaniu uzyto nastepujacych symboli i haset ostrzegawczych.
& Uwaga! Ostrzezenie dotyczace bezpieczenstwa

Q Przeczytaj uwaznie instrukcje przed rozpoczeciem uzytkowania produktu.

INSTRUKCJA MONTAZU | UZYTKOWANIA

Przed rozpoczeciem pracy:

¢ Otworz karton, sprawdz i upewnij sie, ze wszystkie wymienione czesci s dostepne. Jesli nie, skontaktuj sie z
producentem, aby uzyska¢ pomoc.

e Usun wszystkie plastikowe torby i opakowania i zutylizuj je w bezpieczny sposéb.

e Zachowaj instrukcje na przysztosc.

& Wazne informacje dotyczace bezpieczenstwa
e Zawsze sprawdzaj, czy nakretki i Sruby bezpieczenstwa sg dokrecone przed uzyciem.
e Nie stawaj na stole warsztatowym ani nie uzywaj go jako drabiny.

* Nigdy nie przekraczaj tadownosci stotu warsztatowego. Maksymalna tadownos¢ stotu warsztatowego wynosi
100 kg.

e Przed uzyciem upewnij sie, ze stot jest ustawiony na twardej i stabilnej powierzchni.
¢ Nie uzywaj stotu warsztatowego jako kobytki.

e Nie uzywaj stotu warsztatowego, jesli rama, blat, mechanizm regulacji wysokosci lub mechanizm regulacji
kata pochylenia sg uszkodzone.

e Nigdy nie ktadZ narzedzi ze zrédtem ciepta bezposrednio na powierzchni stotu warsztatowego.

e Zawsze upewnij sie, ze wszystkie regulowane czesci (wysokos¢, pochylenie) sg w pozycjach zablokowanych
przed uzyciem.

e Nie pracuj na materiale umieszczonym w odlegtosci wiekszej niz 10 cm od krawedzi powierzchni.

e Zawsze stawiaj tadunki stabilnie i rownomiernie rozktadaj mase na stole. Niestabilne tadunki mogg spowo-
dowac przewrdcenie sie stotu.

www.hoegert.com



10

Numer | Nazwa elementu llos¢ szt.
1. Blat stotu z drazkiem przesuwnym 1
2. Podnosnik- pret z regulatorem nachylenia 2
3. Rama nogi 2
4. Scisk duzy 4
5. Scisk maty 4
6. Wspornik 1
7. Poprzeczka Ai B 3
8. Nakretka szesciokgtna M6 16
9. Nakretka szesciokagtna zabezpieczajgca M6 4

10. Sruba sze$ciokatna M6 x 40 12

11. Podktadka M6 20

12. Sruba szesciokatna M6 x 35 4

13. Sruba szesciokatna M6 x 10 4

14. Pokretto do regulacji wysokosci 2

15. Slizgacz- drazek 1

Schemat montazu

INSTRUKCJA MONTAZU
Upewnij sie, ze masz wszystkie niezbedne elementy i umiesc je w wolnym miejscu do montazu.

Otwaorz obie ramy nég i zamontuj dwie poprzeczki B do tylnych nég przez wstepnie wywiercone otwo-
ry, uzywajac srub szesciokatnych Mé x 40, nakretek szesciokatnych Mé, podktadek M6 i klucza 10
mm. Zamontuj wspornik do przednich ndg, uzywajac tej samej metody.

Zdejmij wstepnie zmontowane nakretki zabezpieczajace M8 z dolnej czesci dwdch drazkéw do zmia-
ny potozenia za pomoca klucza 13 mm. Zamontuj podnoszony drazek - $lizgacz do drazkéw slizgacza
i wymien nakretki zabezpieczajace M8.

Dokrec dwie gorne nakretki i dwie nakretki zabezpieczajace na podnoszonym drazku do zmiany po-
tozenia.

Zamontuj poprzeczke A do dwdch drazkéw podnoszacych za pomoca $rub szesciokatnych Mé x 35,
nakretek szesciokatnych Mé i podktadek Mé. Upewnij sie, ze siedem wstepnie wywierconych otwo-
réw na obu drazkach podnoszacych znajduje sie po tej samej stronie, a pokretta regulacyjne znajduja
sie na zewnatrz zespotu.

Odciagnij drazek podnoszacy do tytu i wtéz zespét drazka podnoszacego do rur ramy, upewniajac sie,
ze zatrzaski na drazkach podnoszacych pasuja do otwordéw na drazkach podnoszacych.

Zamontuj pokretta ustalajace wysokos$¢ do obu nég i dokred je.



HEGERT

Umies¢ blat stotu na gérze zespotu drazka podnoszacego. Upewnij sie, ze rama blatu stotu znajduje
sie poza gornymi krawedziami ndg. Zmontowane za pomoca srub szesciokatnych Mé x 10, nakretek
zabezpieczajacych Mé i podktadek Mé.

Duze Sciski mozna wtozy¢ do gérnych otwordw. Pociagnij duzy Scisk do gory i obrdc go, aby w razie
potrzeby dostosowac kat zacisku.

Mate Sciski mozna wtozy¢ do kanatéw bocznych, w razie potrzeby.

FUNKCIJE

1. Regulacja wysokosci (siedem poziomoéw).

a. Obro¢ pokretta regulacji wysokosci w kierunku przeciwnym do ruchu wskazéwek zegara na kazdej
nodze, aby poluzowac blat stotu.

b. Odciagnij podnoszacy drazek - Slizgacz stopa, aby odtaczy¢ dwa haki i wyregulowac wysokosé
stotu w gore lub w dot.

c. Uzyj podnoszacego drazka - Slizgacza, aby upewnic sie, ze dwa haki sa ponownie zaczepione w
dwdch regulowanych otworach podnoszacych pretow.

d. Obréc¢ pokretta regulacji wysokosci w kierunku zgodnym z ruchem wskazéwek zegara na kazdej
nodze, aby zamocowac blat stotu.

Uwaga: Upewnij sie, ze pokretta regulacji wysokosci s3 mocno zamocowane przed uzyciem stotu warsz-
tatowego.

2. Regulacja kata nachylenia (cztery poziomy).

a. Do normalnego uzytkowania blat stotu bedzie ustawiony poziomo, mozna go réwniez regulowac
pod katem 25°, 50°i 80°.

b. Upewnij sie, ze pokretta regulacji nachylenia sa catkowicie odkrecone.

c. Nacisnij jednoczesnie dwa pokretta regulacji nachylenia i przechyl blat stotu, az pokretta zatrza-
sna sie w nastepnym zestawie wstepnie ustawionych otworéw prowadzacych.

d. Obroc¢ pokretta regulacji nachylenia zgodnie z ruchem wskazdéwek zegara, aby zamocowac blat
stotu i zachowac zadana pozycje.

Uwaga: Przed uzyciem stotu roboczego upewnij sig, ze pokretta regulacji nachylenia sg dokrecone. Uzywaj
tylko wstepnie ustawionych otworéw prowadzacych.

3. Regulacja blatu stotu

a. Aby wyregulowac blat stotu, pociagnij obie dZzwignie na kazdym drazku przesuwnym i przesun do
przodu lub do tytu zgodnie z potrzebami.

b. Upewnij sie, ze mechanizm jest bezpiecznie zamocowany w otworach w obu drazkach przesuw-
nych.

www.hoegert.com

11



12

EN HT7G542 — GENERAL SAFETY CONDITIONS

G Reading and storing the operating instructions

The instruction manual is an integral part of the workbench. It contains important information on

assembly and use. Before using the workbench, read the operating instructions carefully, especially
the safety notes. Failure to follow these instructions may lead to serious injury or damage to the workbench.
The operating instructions are based on the standards and regulations valid within the European Union. When
using the device abroad, also observe the regulations and laws of the respective country. Keep the operating
instructions for future reference. The workbench may only be passed on to third parties together with these
operating instructions.
Explanation of symbols

The following symbols and warning notices are used in the contents of the operating instructions and on the
packaging.

& Safety warning

Q Read the instructions carefully before using the product.

INSTALLATION AND USE INSTRUCTIONS

Before starting work:

¢ Open the carton, check and make sure all the parts listed are available. If not, contact the manufacturer for
assistance.

* Remove all plastic bags and packaging and dispose of them safely.

¢ Keep this manual for future reference.

Important safety information

¢ Always check that the safety nuts and bolts are tightened before use.

¢ Do not stand on the workbench or use it as a ladder.

¢ Never exceed the load capacity of the workbench. The maximum load capacity of the workbench is 100 kg.
* Before use, make sure that the workbench is placed on a hard and stable surface.

¢ Do not use the workbench as a trestle.

* Do not use the workbench if the frame, table top, height adjustment mechanism or tilt angle adjustment
mechanism are damaged.

* Never place tools with a heat source directly on the workbench surface.
¢ Always make sure that all adjustable parts (height, tilt) are in the locked positions before use.
¢ Do not work on material placed more than 10 cm from the edge of the surface.

¢ Always place loads stably and distribute the weight evenly on the workbench. Unstable loads may cause the
table to tip over.



HEGERT

Number | Item name Quantity pcs..
1. Table top with sliding rod 1
2. Lift- rod with tilt regulator 2
3. Leg frame 2
4. Large clamp 4
5. Small clamp 4
6. Bracket 1
7. Crossbar Aand B 3
8. M6 hexagonal nut 16
9. M6 hexagonal locking nut 4

10. M6 x 40 hexagonal screw 12

11. M6 washer 20

12. M6 x 35 hexagonal screw 4

13. M6 x 10 hexagonal screw 4

14. Height adjustment knob 2

15. Slider- rod 1

Assembly diagram

ASSEMBLY INSTRUCTIONS

MakMake sure you have all the necessary components and place them in the free space for assembly.

Open both leg frames and mount the two B-Bars to the rear legs through the pre-drilled holes using M6 x
40 Hex Bolts, M6 Hex Nuts, M6 Washers and a 10 mm wrench. Mount the Bracket to the front legs using the
same method.

Remove the pre-assembled M8 lock nuts from the bottom of the two repositioning rods using a 13mm
wrench. Mount the Lifting Rod- Slider to the slider rods and replace the M8 lock nuts.

Tighten the two top nuts and the two lock nuts on the Lifting Rod- Slider.

Attach the A-frame to the two lifting rods using the M6 x 35 Hex Bolts, M6 Hex Nuts (#13), and M6 Washers.
Make sure the seven pre-drilled holes on both lifting rods are on the same side and the adjustment knobs are
on the outside of the assembly.

Pull the lifting rod back and insert the lifting rod assembly into the frame tubes, making sure the latches on
the lifting rods fit into the holes on the lifting rods.

Install the height adjustment knobs to both legs and tighten them.

Place the table top on top of the lifting rod assembly. Make sure the table top frame is beyond the tops of the

www.hoegert.com

13



14

legs. Assembled using M6 x 10 Hex Bolts, M6 Lock Nuts, and M6 Washers.

Large Clamps can be inserted into the top holes. Pull the Large Clamp up and rotate it to adjust the clamp
angle if necessary.

Small Clamps can be inserted into the side channels if necessary.

Functions

1. Height adjustment (seven levels).
a. Turn the height adjustment knobs counterclockwise on each leg to loosen the table top

b. Pull the lifting rod- slider with your foot to disengage the two hooks and adjust the height of the table up
or down.

c. Use the lifting rod- slider to make sure the two hooks are re-engaged in the two adjustable holes of the
lifting rods.

d. Turn the height adjustment knobs clockwise on each leg to secure the table top.

Note: Make sure the height adjustment knobs are securely fastened before using the workbench.

2. Adjusting the tilt angle (four levels).

a. The table top will be horizontal for normal use, and can also be adjusted to 25°, 50°, and 80°.
b. Make sure the tilt adjustment knobs are completely loosened.

c. Press the two tilt adjustment knobs simultaneously and tilt the table top until the knobs snap into the next
set of preset guide holes.

d. Turn the tilt adjustment knobs clockwise to secure the table top and maintain the desired position.

Note: Before using the work table, make sure the tilt adjustment knobs are tightened. Use only the preset
guide holes.

3. Adjusting the Table Top

a. To adjust the table top, pull both levers on each sliding rod and move forward or backward as needed .

b. Make sure the mechanism is securely fastened in the holes in both sliding rods.



HécerTEp

RU HT7G542 - MHCTPYKUWUN NO YCTAHOBKE

OBLMUE YCNOBUA BE3ONACHOCTU
Q YTeHue 1 XxpaHeHUe MHCTPYKL MM NO IKCNayaTaumm

PYKOBOACTBO MO 3KCM/yaTaLuu ABAAETCA HEOTbeM/IEeMOl 4YacTblo BepcTaka. B Hel CoaepsuTca BaxHas
MHOopmauma no cHbopKke W 3KcmayaTaumu. [lepes, MCNONb30BaHWEM BepcTaka BHUMATENbHO MPOYTUTE
WHCTPYKLMIO MO 3KCMyaTauuy, OCOBEHHO YKasaHWA Mo TexHWKe 6e3onacHocTW. HecobatoseHwe 3Tux
YKa3aHM MOMET TMPMBECTU K CepbesHbiM TPaBMam WA MOBPENAEHWIO BepcTaka. PyKOBOACTBO MO
3KCM/lyaTalln OCHOBAHO Ha HOpPMax W MpaBuaax, AeMCTBYIOWMX Ha TeppuTopun EBponeiickoro cotosa. Mpu
MCMOMB30BaHMK YCTPOICTBA 3a pyberkom cobntogaliTe TakKe HOPMbI U 3aKOHbI COOTBETCTBYIOLLEN CTPaHbI.
CoxpaHWTe MHCTPYKLMIO MO 3KCMyaTaummn 418 AaabHenlwero ncnonb3osaHus. Nepeaasats BePCTak TPETbUM
MLAM paspeLlaeTca TOMbKO BMECTe C AaHHOW MHCTPYKLMEH Mo 3KCMayaTaumm.

MosAcHeHUa K cumBonam

B TeKcTe pyKOBOACTBA M Ha YNaKOBKe UCMONb3YIOTCA CAeayoLiMe CUMBObI U MPeaynpeKaatoLme N03yHM.

& MpeaynpexaeHve o 6e3onacHocTv

Q BHMMaTenbHo I']pO‘-H/ITalZTe MHCTPYKUMIO Nepes NCNOoNb30BaHMEM NPOAYKTa.

MHCTPYKU‘MM no yCTaHOBKe U UCNo/1b30BaHUIO

MNepeg Hauanom paborbi:

e OTKpoiiTe KOPOBKY, NPOBEPLTE M YOEAWUTECH, YTO BCE NEPEUNCNEHHbIE AETANMN UMEIOTCA B HaiMuYmMun. Ecam
HeT, 06paTUTECh 33 MOMOLLBIO K MPOU3BOAMUTENIO.

* CHMMWTE BCe MNACTUKOBbIE NAKETbI U YMNaKOBKY 1 6e3onacHo yTl/I/'Il/I3l/Ip\/l7|Te nx.

o CoxpaHuTe JaHHOE PYKOBOACTBO A/1s a/IbHENLLIErO MCMNO/Ib30BaHMS.

& BaxHas uHpopmauusa no 6esonacHocTu

*- MNepes UCNob30BaHMEM BCEraa NPOBEPANTE, 3aTAHYTbI M NPEAOXPAHUTE/IbHBIE FaliKku U BONTHI.
* He CTOITE Ha BEPCTaKe W HE UCMONb3YNTE er0 KakK JIECTHHULY.

e Hukorza He npesbllaiiTe rpy30noAbeMHOCTb BepcTaka. MaKcmanbHan rpy3onogbemMHoCTb BepcTaka — 100
Kr.

e [lepes, CNonb30BaHWeEM YbeamTECh, YTO CTO/ YCTAHOBNEH Ha TBEPLOW M YCTOMYMBOW NOBEPXHOCTY.

* He MCI'IOﬂbSylZTe BepCTaK B KayecTBe NOACTaBku.He l/ICI'IO/'IbEa‘yﬁTe BepCTaK, eCcan pama, CTonelwHuMuUa,
MEXaHU3M perysimpoBKK BbICOTbl NI MEXaHU3M PeryinpoBKUM yrna Hak/I0Ha NoBpexaeHbl.

* Hukoraa He pa3rv\eu.|,a|?1Te MHCTPYMEHTbI C UICTOYHWUKOM Ten/1a HenocpeaCcTBeHHO Ha NMOBEPXHOCTK BEPCTaKa.

e [lepes, UCMONb30BaHMEM BCerda NpoBepsAiTe, YTOObI BCe peryMpyemble YacTv (BbicOTa, HaKAOH) Bblau
3aduMKCMpPOBaHbI.

 He paboTaliTe c MmaTepranom, pacnonoKeHHbIM Ha paccToaHun 6onee 10 cm OT Kpas MOBEPXHOCTHU.

e Bcerga pasmellaiite rpysbl yCTOMYMBO M PABHOMEPHO pacrpefenaiTe Bec Ha ctone. HectabwibHbie
HarpysKkM MOryT NPUBECTM K OMPOKUAbIBAHUIO CTONA.

.h t.
www.hoegert.com 15



16

Yucno HassaHue npeamerta Konnuecrso
1. CTonewHnua ¢ BblABUKHOM WTAHroM 1
2. MoabemHas WTaHra ¢ peryaTopom HakIoHa 2
3. Kapkac Hor 2
4. Bonbliaa tonna 4
5. Hebonbloe cxaTtve 4
6. KpoHwTenH 1
7. MepeknagnHa A n b 3
8. LWecTurpaHHas raika M6 16
9. LWecTurpaHHan KoHTpranka M6 4

10. BonT ¢ wecTturpaHHoi ronoskot M6 x 40 12

11. LWaiba M6 20

12. BOAT C WecTurpaHHom ronoskoi M6 x 35 4

13. BoAT ¢ WwecturpaHHoi ronoskoi M6 x 10 4

14. Py4ka perynmpoBKu BbICOTbI 2

15. Cnanpep-6ap 1

WHCTPYKLMUU NO YCTAHOBKE

Y6eamtech, YTO y Bac eCTb BCe HEOBXOAMMbIE KOMMOHEHTbI, U Pa3MeCTUTE UX B CBOBOAHOM MecTe a8 CHOPKM.

OTKpoiiTe 06e pambl HOKEK U YCTaHOBWTE ABe NepeknaduHbl B Ha 3aHME HOXKM Yepes NpeasapuTensHo
NpoCBep/IeHHbIE OTBEPCTHA, UCMONL3YA LWeCTUrpaHHble 60aTbl M6 X 40 u WecTurpaHHble raikn M6 ., waiibbl

M6 (N216) v Katoy Ha 10 mm. TpUKPenuTe KPOHLWTENH K NepeaHVM HOXKKaM TEM Ke METOLOM.

CHUMHWTE npeaBapuTenbHO cobpaHHble KOHTPraiku M8 ¢ HUMKHEN YacTu ABYX CTEp)KHeN nepemelleHuns ¢
MOMOLLIO FTAEYHOTO K/to4a Ha 13 MM. YCTaHOBUTE NOABEMHYIO TATY NOA3YHA Ha CTEPXKHM NON3YHA U 3aMeHuTe

KOHTprarkn M8.

3aTAHuTe ABe BepxHune ralikn n ase KOHTpI’alZKVI Ha I'IO,CI,'beN\HOVI WTaHre nepemelleHnA.

MpukpenuTe nonepevnHy A K IByM NOAbEMHbIM TAram C MOMOLLbI0 HONTOB C LWECTUTPaHHOM ronoBKkol M6 x
35, WecTurpaHHbIx raek M6 v waib M6. Yoeauntech, 4TO ceMb NpeaBapUTeIbHO NPOCBEPIEHHbIX OTBEPCTUM
Ha 06eunx NoAbemHbIX TArax HaxoAATCA HA OAHOW CTOPOHE, a PerysMpPOBOYHbIE PYYKM HAXOAATCA CHAPYKM

y3na.

[oTAHWTE NOABEMHYIO WTAHTY Ha3aj, 1 BCTaBbLTE y3en I'IO,CI,'bE‘MHOl‘;I WTaHrn B pr6b| pambl.

y6e,D,VITECb, YTO 3alleNIKN Ha NOABbEMHbIX CTEPXKHAX BOLW/IN B OTBEPCTMA Ha NOABEMHbIX CTEPHKHAX.

YcTaHosuTe PYYKM PErYyNTNPOBKK BbICOTbI Ha 06e HOMKKM 1 3aTAHWTE UX.




HéceRTEp

[TomecTuTe CTONELHMLY MOBEPX Y3/1a NOAbEMHOMN TArn. YbeamTecs, YTo pama CTONEWHULbI HaxoaWTCs 3a
BEPXHUMM Kpasmmn HoxeK. CobrpaeTcs ¢ NOMOLLbLO WecTUrpaHHbix 6o11oB M6 x 10, cTonopHbIX raek M6 u
wanb M6.

bonbwune 3akKMMbl MOXKHO BCTaBUTL B BEPXHWME OTBEPCTUA. MoTAHUTE BONBLIOKN 3aXKMM BBEPX U MOBEPHUTE
ero, 4TOObI OTperyanpoBaTb yroa 3axmnma no mepe HeOﬁXOﬂ,MMOCTM.

Mpn HeobX0AMMOCTM B HOKOBbIE KaHa bl MOXKHO BCTaBUTL Hebonblume 3askumsl (N210).

DYyHKUUN

1. PerynnpoBKa BbICOTbl (CEMb YpOBHEW).

a. MoBepHUTE PYYKM PETYIMPOBKM BbICOTbI MPOTUB YACOBOW CTPENKM Ha KamAoW HOMKe, YTobbl 0cnabuTb
CTONeWHMLLY.

6. MOTAHUTE NOABLEMHYIO WTAHTY HOTOM Ha3ag, YTobbl OTCOEANHWTDL [Ba KPHOUYKA M OTPEryIMPOBaThb BbICOTY.
CTON BBEPX UM BHU3.

¢ C nomoulpto ﬂO,ﬂ,’beMHOﬁ TAMM-NON3YHKa y6eﬂ,MTECb, 4YTO OBa KPKOKa CHOBa BOLW/IM B [ABa peryampyembix
OTBEPCTUA NOABEMHbIX TAT.

d. MoBepHWTE pY4YKM PErysIMpOBKM BbICOTbI MO 4YACOBOW CTPE/NKe Ha KaAOW HOMKKe, 4ToBbl 3aKpenuTb
CTONEWHMLY.

Mpumeyarue. Mepen Mcnonb3oBaHMeM ybeamTech, YTO PYUYKM PEryIMpPOBKM BbICOTbI HAZEKHO 3aKpenieHbl
BEpCTaK.

2. Perynupyembliii yron Hak/AoHa (YeTbipe ypoBHsA).

a. Mpu 0BbIYHOM MCNONB30BaHWMM CTONEWHMLA ByAeT rOpU30HTANbHOW, @ ee Yron TaKke MOXKHO byaeT
oTperynnpoBaTb Ha 25°, 50° n 80°.

6. Y6eauTech, YTO PyUKM PETYAMPOBKM HaKIOHA MOAHOCTLIO BbIKPYUEHbI.

c. OAHOBPEMEHHO HaKMUTE ABE PYUKM PEryNIMPOBKM HAKNOHA U HAKNOHAWTE CTOMEWHMLY A0 Tex Nop, noka
PYYKM He BOMAYT B Cneaytolmnii Habop NpeaBapuUTebHO YCTaHOBAEHHbIX HAaNPaBAAoLWMX OTBEPCTUIA.

d. MoBepHWUTE PYYKM PEryIMPOBKM HAK/IOHA MO YaCcOBOW CTpesike, YTobbl 3adMKCMPOBaTh CTONELWHMLY K
COXPaHUTb KeSaeMoe MoOKeHMe.

Mpumeuanue. MNepea ucnonbzosaHuem pabouero crona ybeautecb, YTO PYYKM PErylIMPOBKU HaAK/IOHA
3aTAHYTbI. Ucnonb3yiiTe TONbKO NpeABapuUTE/IbHO YCTaHOBAEHHbIE HaNpaBAAoLMue OTBEPCTUA.

3. PerynupoBKa cToneLlHuLbl.

a. YTobbl OTperyIMpoBaTh CTONELIHULY, NOTAHWTE 06a pblyara Ha KaXKAoW HaNpaBAAOLLEN U NepemecTuTe ee
Bnepes, Uan Hasag no mepe HeobxoaMmMoCTU.

b. Y6eanTech, 4To MexaHM3M HaLEXHO NPUKPENNEeH K OTBEPCTMAM B 06enx Hanpasnstowmx.

www.hoegert.com

17



18

DE HT7G542 — BEDIENUNGSANLEITUNG
Allgemeine Informationen

9 Lesen und Aufbewahren der Gebrauchsanweisung

Die Gebrauchsanweisung ist ein wesentlicher Bestandteil der Werkbank. Sie enthélt wichtige Informationen
zum Aufbau und zur Benutzung. Lesen Sie vor der Benutzung der Werkbank die Gebrauchsanweisung sor-
gfaltig durch, insbesondere die Sicherheitshinweise. Die Nichtbeachtung dieser Hinweise kann zu schweren
Verletzungen oder Schaden an der Werkbank fiihren. Die Betriebsanleitung basiert auf den in der Europai-
schen Union giiltigen Normen und Vorschriften. Beachten Sie beim Einsatz des Gerates im Ausland auch die

Vorschriften und Gesetze des jeweiligen Landes. Bewahren Sie die Betriebsanleitung zum spateren Nachschla-
gen auf. Die Weitergabe der Werkbank an Dritte darf nur zusammen mit dieser Betriebsanleitung erfolgen.

Erlduterung der Symbole

Die folgenden Symbole und Warnhinweise werden im Inhalt der Betriebsanleitung und auf der Verpackung
verwendet.

& Sicherheitswarnung

9 Lesen Sie die Gebrauchsanweisung sorgfaltig durch, bevor Sie das Produkt verwenden.

Installations- und Gebrauchsanweisungen

Vor Beginn der Arbeiten:

« Offnen Sie den Karton und vergewissern Sie sich, dass alle aufgefiihrten Teile vorhanden sind. Falls nicht,
wenden Sie sich an den Hersteller.

e Entfernen Sie alle Plastiktiiten und Verpackungen und entsorgen Sie sie sicher.

e Bewahren Sie die Anleitung zum spateren Nachschlagen auf.

& Wichtige Sicherheitsinformationen

« Uberpriifen Sie vor der Verwendung immer, dass die Sicherheitsmuttern und-schrauben festgezogen sind.
e Stellen Sie sich nicht auf die Werkbank und benutzen Sie sie nicht als Leiter.

e Uberschreiten Sie niemals die Tragfahigkeit der Werkbank. Die maximale Belastbarkeit der Werkbank
betragt 100 kg.

e Stellen Sie vor dem Gebrauch sicher, dass der Tisch auf einer harten und stabilen Oberfléche steht.
e Benutzen Sie die Werkbank nicht als Untergestell.

¢ Benutzen Sie die Werkbank nicht, wenn das Gestell, die Tischplatte, der Hohenverstellmechanismus oder
der Neigungswinkelverstellmechanismus beschadigt sind.

e Stellen Sie niemals Werkzeuge mit einer Warmequelle direkt auf die Werkbankoberflache.
« Stellen Sie vor der Verwendung immer sicher, dass alle verstellbaren Teile (Hohe, Neigung) verriegelt sind.
* Arbeiten Sie nicht an Material, das mehr als 10 cm vom Rand der Oberflache entfernt ist.

e Platzieren Sie die Lasten stets stabil und verteilen Sie das Gewicht gleichmaRig auf dem Tisch. Instabile
Lasten konnen zum Umkippen des Tisches fihren.



HEGERT

Nummer | Der Name des Elements Menge
1. Tischplatte mit Schiebestange 1
2. Hubstange mit Neigungsverstellung 2
3. Beingestell 2
4. GroRRe Menschenmenge 4
5. Kleiner Druck 4
6. Halterung 1
7. Querlatte Aund B 3
8. Sechskantmutter M6 16
9. Sechskant-Kontermutter M6 4

10. Sechskantschraube M6 x 40 12

11. M6-Unterlegscheibe 20

12. Sechskantschraube M6 x 35 4

13. Sechskantschraube M6 x 10 4

14. Hohenverstellknopf 2

15. Schieberegler- Leiste 1

INSTALLATIONSANLEITUNG

Stellen Sie sicher, dass Sie Gber alle notwendigen Komponenten verfligen und platzieren Sie diese an einem
freien Ort fur die Montage.

Offnen Sie beide Beinrahmen und befestigen Sie die beiden B-Querstangen durch die vorgebohrten Lécher an
den Hinterbeinen, indem Sie M6 x 40-Sechskantschrauben und M6-Sechskantmuttern verwenden. , M6-Un-
terlegscheiben und einen 10-mm-Schraubenschlissel. Befestigen Sie die Halterung mit der gleichen Methode
an den Vorderbeinen.

Entfernen Sie die vormontierten M8-Sicherungsmuttern von der Unterseite der beiden Neupositionierun-
gsstangen mit einem 13-mm-Schraubenschlissel. Montieren Sie die anhebbare Schieberstange an den Schie-
berstangen und ersetzen Sie die M8-Sicherungsmuttern.

Ziehen Sie die beiden oberen Muttern und die beiden Sicherungsmuttern an der hochklappbaren Neupositio-
nierungsstange fest.

Befestigen Sie die A-Querstange mit M6 x 35-Sechskantschrauben, M6-Sechskantmuttern und M6-Unterle-
gscheiben an den beiden Hubstangen. Stellen Sie sicher, dass sich die sieben vorgebohrten Lécher an beiden
Hubstangen auf derselben Seite befinden und dass sich die Einstellknopfe an der AuRenseite der Baugruppe
befinden.

Ziehen Sie die Hebestange zuriick und setzen Sie die Hebestangenbaugruppe in die Rahmenrohre ein.

Stellen Sie sicher, dass die Riegel an den Hebestangen in die Locher an den Hebestangen passen.

www.hoegert.com

19



20

Bringen Sie die Hoheneinstellkndpfe an beiden Beinen an und ziehen Sie sie fest.

Platzieren Sie die Tischplatte auf der Hubstangenbaugruppe. Stellen Sie sicher, dass der Tischplattenrahmen
Uber die Oberkanten der Beine hinausragt. Zusammengebaut mit M6 x 10 Sechskantschrauben , M6 Siche-
rungsmuttern und M6 Unterlegscheiben.

Die groRen Klammern konnen in die oberen Locher eingesetzt werden. Ziehen Sie die grofRe Klemme nach
oben und drehen Sie sie, um den Klemmwinkel nach Bedarf anzupassen.

Bei Bedarf konnen kleine Klammern in die Seitenkanale eingesetzt werden.

Merkmale

1. Hohenverstellung (sieben Stufen).
a. Drehen Sie die Hohenverstellknépfe an jedem Bein gegen den Uhrzeigersinn, um die Tischplatte zu l6sen .

b. Ziehen Sie die Hebestange mit dem Ful zurtick, um die beiden Haken zu l6sen und die Hohe anzupassen.
Tisch nach oben oder nach unten .

c. Stellen Sie mithilfe des Hubstangenschiebers sicher, dass die beiden Haken wieder in den beiden verstellba-
ren Lochern der Hubstangen einrasten.

d. Drehen Sie die Hohenverstellknopfe an jedem Bein im Uhrzeigersinn, um die Tischplatte zu befestigen .

Hinweis: Stellen Sie vor der Verwendung sicher, dass die Hohenverstellknépfe fest angebracht sind. Wer-
kbank.



HécerTEp

UA HT7G542 - IHCTPYKLLIA 3 EKCNNYATALLIT

3ArAJIbHI NPABU/IA TEXHIKM BE3MNEKU
Q YutaHHA Ta 36epiraHHA IHCTPYKLIT 3 ekcnayaTauii

MocibHMK 3 ekcnyaTalii € HeBIA'€MHOIO YacTMHOO BepcTaTa. BoHa MicTUTb BaxkamBy iHGopMmaLlito
npo 36ipKy Ta BUKOPUCTaHHA. [Nepes BUKOPUCTAHHAM BEPCTATa YBAXKHO NPOUMUTANTE IHCTPYKLLKO 3 eKcnayaTali,
0c00/1MBO BKa3iBKM 3 TeXHIKM Besnekn. HefoTPUMaHHA LMX IHCTPYKLLIA MOXe NPU3BECTU 40 CEPNO3HUX TPaBM
abo nowkKoa)eHHA BepcTaTa. MocibHWK 3 eKcnyaTali FPYHTYETbCA Ha CTaHAapTax i Hopmax, Wo AitoTb B
€sponericbkomy Cotosi. Mpu BUKOPUCTAHHI NPUCTPOIO 33 KOPAOHOM TaKOX AOTPUMYMTECh HOPM i 3aKOHIB
BiZNOBIAHOI KpaiHW. 36epiraiiTe iHCTPYKLUitO 3 eKcrnayaTauii 418 NoAanbWoro BUKOPWUCTaHHA. MNepeaasatu
BEPCTaK TpeTim ocobam 103BONAETLCA TiNIbKM PA30OM 3 LLiE€IO IHCTPYKLIEIO 3 eKcryaTallii.

MosAcHeHHA cumBonis

Y TeKCTi IHCTPYKL,T 3 eKcnayaTau,ii Ta Ha YyNaKoBLL BUKOPUCTOBYIOTLCA HACTYMHI CMMBOAM Ta NonepeasKyBabHi
Hanucwu.

& MonepeayeHHs Npo 6esneky

9 YBaXKHO NpoYMTaiTE IHCTPYKLLIO Nepes BUKOPUCTAHHAM NPOLYKTY.

IHCTPYKLiA 3 MOHTaXy Ta eKcnyaTtauii

Mepep noyatkom po6oTu:

e BiakpnitTe KOpobKy, nepesipTe i MepekoHalTecsd, WO BCi nepenidyeHi AeTani € B HaABHOCTI. AKWO Hi,
3BEPHITLCA 33 LONOMOTOt0 A0 BUPODBHMKA.

* BUIMITb yCi N1acTUKOBI MAaKeTV Ta yNakoBKy i 6e3neyHo yTunisyinTe ix.

e 3b6epiraiiTe Len NoCiBHMK A7 NOAANbWOrO BUKOPUCTAHHS.

& Baknusa iHpopmauis npo 6e3neky

e [epes BUKOPUCTAHHAM 3aBXAM NepeBipainTe, UM 3aTArHYTI 3aNobiXKHi ralikn Ta 6onTu.
e He cTiliTe Ha BepCTaK i He BUKOPUCTOBYITE MOTO AK ApabuHy.

e Hikonn He nepeBuLLyiTe BaHTaXKONIAMOMHICTb BepcTaka. MaKkcvManbHa BaHTAXKOMIAMOMHICTb BepcTaka
100 Kr.

e epes BUKOPUCTAHHAM NepPeKOHANTecA, WO CTiN CTOITb Ha TBEPAIN i CTiIVKiM NoBepXHi.
e He BMKOPUCTOBYITE BEPCTAK AK ecTakaay.

e He BMKOPUCTOBYNTE BEPCTaK, AKWO PamMa, CTiIbHUUA, MEXaHi3M PeryitoBaHHA BMCOTM abo KyTa Haxunay
NOLWKOAXKEHI.

e Hikonun He cTaBTe iIHCTPYMEHTU 3 Akepenom Tensa besnocepeiHbO Ha NOBEPXHIO POHOYOTro CToNY.
e Mepes BUKOPUCTAHHAM 3aBXKAM NepeKoHanTecs, Wo BCi peryiboBaHi YacTUHM (BUCOTA, Haxua) 3adikcoBaHi.
e He npautoiTe 3 maTepiasiom, po3milleHUM Ha BiacTaHi 6inbwe 10 cm Big Kpato MOBEpPXHi.

® 3aB)KAM PO3TALLOBYIMTE BaHTaXi CTiMKO i piBHOMIPHO po3MnoAinaiTe Bary Ha cToni. HecTabinbHWUi BaHTax
MOXe NPU3BECTH A0 NepeKkUAaHHA CTONY.

.h t.
www.hoegert.com 21



22

Homep HasBa npegmerta KinbKictb
1. CTinbHMLA 3 BUCYBHOI NAAHKOKO 1
2. MiAAOMHUK- WTaHra 3 peryiaTopom Haxuay 2
3. KapKac HixKu 2
4. Benukuit Hatosn 4
5. HeBenvKke CTUCKaHHA 4
6. KpoHwTeiH 1
7. MonepeunHa Ai B 3
8. WlecturpaHHa rainka M6 16
9. LWlecturpaHHa KoHTprarika M6 4

10. LWecTurpanHunin 6ont M6 x 40 12

11. LLlaitba M6 20

12. LWecTurpanHuin 6ont M6 x 35 4

13. WecTurpanHuin 6ont M6 x 10 4

14. Pyyka peryntoBaHHA BUCOTH 2

15. Cnanpep- 6ap 1

UHCTPYKLUMN NO YCTAHOBKE
Y6enmTecs, 4TO y Bac ecTb Bce HE0OXOAVMbIe KOMMOHEHTLI, U pa3mecTuTe UX B CBOHOAHOM mecTe A1 COopKM.

OTKpoiiTe 0be pambl HOXKEK U YCTaHOBUTE [Be NepeknasuHbl B Ha 3a/iH1e HOXKM Yepes npeaBapuTenbHO
npocBep/ieHHble OTBEPCTMSA, UCMOAb3YA WecTUrpaHHble 60Tl M6 x 40 U WecTurpaHHble ralikn M6 ., Wwaibsl
M6 (N216) v Kntoy Ha 10 mm. TTpUKPEnuTe KPOHLITENH K NepeaHVM HOXKaM TEM Ke METOLOM.

CHMMUTe npenBapuTenbHO cobpaHHble KOHTPralikn M8 ¢ HUMKHEN YacTu ABYX CTepP:KHel nepemeLieHns ¢
MOMOLLBIO FTaEYHOTO K/to4a Ha 13 MM. YCTaHOBUTE NOABLEMHYIO TATY MON3YHA Ha CTEPXKHU NON3YHA U 3ameHuTe
KOHTprarkm M8.

3atAHuTe aBe BepxHune ralikn n ase KOHTpFalZKVI Ha I'IO,CI,'beMHO;I WwTaHre nepemeuleHnA.

MpukpenuTe nonepedunHy A K ABYM NOAbEMHbIM TAraM C NOMOLLbI0 6ONTOB C WECTUTPAHHOM roN0BKOM M6 X
35, WwecturpaHHbix raek M6 1 wainb M6. Ybeamtecs, 4To cemb NpeaBapuTeNbHO NPOCBEPNEHHbBIX OTBEPCTUI
Ha 0benx NoabeMHbIX TAraX HaXOAATCA Ha OAHON CTOPOHE, a Pery/IMpPOBOYHbIE PYYKM HAXOAATCA CHapYyMKu
y3na.

MOTAHUTE NOABEMHYIO WTAHTY HAa3az, U BCTaBbTE y3e/ NOAbEMHOW WTaHMM B TPyObl pambl. ybeamuTecs, 4To
3aLLE/NKM Ha NOABEMHbIX CTEPXHHAX BOLLM B OTBEPCTUSA Ha NOAbEMHbBIX CTEPMHKHAX.
YCTaHOBUTE PYYKM PErYIMPOBKM BbICOTbI Ha 0BE HOXKKM 1 3aTAHWUTE KX.

MTomecTuTe CTONELIHMLY NOBEPX y3/1a NOAbEMHON TATW. Y6eamuTech, YTO pama CTO/EWHMLbl HAaXoaMTCsa 3a
BEPXHUMM Kpasmm HoxeK. COBMPaeTcs ¢ MOMOLLbIO WeCTUrpaHHbix 601ToB M6 x 10, CTOMOPHbIX raek M6 u
Wwaib M6.

bonblne 3anmbl MOXXHO BCTaBUTb B BepxHWEe OTBepCTUA. MoTAHUTe 60/1bLWON 3aKUM BBEpPX 1 NoBepHUTE
€ero, YTobbl OTperyampoBaTb yron 3aaxnma no mepe HeOﬁXO,EI,l/IN\OCTl/I.



HécerTEp

Mpn HEobX0AMMOCTM B HOKOBbIE KaHa bl MOXKHO BCTaBUTbL Hebonblme 3axkumbl (Ne10) ocobamsocTi

1. PerynioBaHHA BUCOTU (Cim piBHIB).

a. [1OBEPHITb PYYKM PEryntoBaHHA BUCOTW Ha KOXKHIM HiXKLi NPOTW rOAMHHWKOBOI CTPINKM, Wob nocnabutu
CTINbHULIO

b. MoTArHiITE NiAVOMHY WTaHry Horoto, Wob BiA'eAHATU ABa raykK Ta BiApery/ntoBaTy BUCOTY CTO/IOM Bropy
abo BHU3

c. BukopucToByiiTe NiAAOMHUIA CTPUXKEHD, WOO nNepeKkoHaTWCA, WO ABa ra4ku 3HOBY 3a4vensieHi B ABOX
perynboBaHMX OTBOPAX NiANOMHMX CTPUXKHIB.

r. [loBepHITb PyYKM peryntoBaHHA BUCOTM Ha KOXHIM HiXKLI 32 rOAMHHWMKOBOIO CTPiSKO, Wob 3adikcysBatu

CTINbHULIO

MpumiTtKa: nepes BUKOPUCTAHHAM NEepeKoHalTecs, WO PyYKU peryioBaHHA BUCOTU HaZiiHO 3aKpinneHi
BepcTak.

2. PerynboBaHUi KyT Haxuny (4oTupwm piBHi).

a. nqa 3BMYANHOrO BUKOPUCTAHHA CTiIbHWLA Byae ropM30HTaIbHOLO, i Ti TaKOXK MOXKHA peryatoBaTh Ha 25°,
50°i80°.

b. MepeKoHaTecs, Wo PyYKn perytoBaHHA HaxMy NOBHICTIO BiAKPYYeHi.

c. O4HOYACHO HATUCHITb [Bi PYYKM PErytoBaHHA HaXMIy Ta HAaXMAITb CTIIBHULIO, ZOKM PYYKM He 3adiKcytoTbes
B HacTynHOMy Habopi NnonepeaHbO BCTAHOBNEHMX HaNpPAMHMX OTBOPIB
d. MoBEepHITb Py4YKM peryntoBaHHA Haxuy 3a FOAMHHUKOBO CTPIIKOHD, OB 3aKpinuTK CTiNbHULO Ta 36epertu

noTpibHe NMoNOKEHHS.

Mpumitka: nepes BUKOPUCTAHHAM POBOYOro CTONY NEPEKOHAWTECH, WO PYYKM PErynioBaHHA Haxuny
3aTArHyTi. BUKOPUCTOBYIITE NNLLE NONepeAHbO BCTAHOBAEHI NiNIOTHI OTBOPM.

3. PerynioBaHHA CTiNIbHULL

a. o6 sigperyntoBaTh CTiNbHULIO, NOTArHITL 06MABA BaXKesli Ha KOXHii NOB3yHLi Ta nepemicTiTs ii Bnepes,
abo Hasap 3a noTpebu

b. MepeKoHalTecs, WO MexaHi3m HaAinHO NPUKPINAEHKI A0 OTBOPIB B 060X NOB3YHKaX.

www.hoegert.com

23



24

CS HT7G542 - Uvod.

OBECNE BEZPECNOSTNi PODMINKY
9 Pfecteni a uloZeni navodu k obsluze

Névod k obsluze je nedilnou soucasti pracovniho stolu. Obsahuje duleZité informace o montézi a
pouzivani. Pfed pouzitim pracovniho stolu si pozorné prectéte ndvod k obsluze, zejména bezpecnostni pokyny.
Nedodrzeni téchto pokyn mlze vést k vaznému zranéni nebo poskozeni pracovniho stolu. Ndvod k obsluze
vychazi z norem a predpist platnych v ramci Evropské unie. Pfi pouZivani zafizeni v zahrani¢i dodrzujte také
predpisy a zakony prislusné zemé. Navod k obsluze si uschovejte pro budouci pouziti. Pracovni stal smi byt
predan tfetim osobdm pouze spolu s timto navodem k obsluze.

Vysvétleni symbolu

V obsahu navodu k obsluze a na obalu jsou pouzity nasledujici symboly a upozornéni.

& Bezpecnostni upozornéni

0 Pred pouZitim vyrobku si peclivé prectéte navod k pouziti.

Navod k instalaci a pouZiti
Pred zahajenim prace:

e Otevrete krabici, zkontrolujte a ujistéte se, Ze jsou k dispozici vsechny uvedené dily. Pokud tomu tak neni,
obratte se na vyrobce a pozadejte o pomoc.

e Odstrante vsechny plastové sacky a obaly a bezpecné je zlikvidujte.

e Tento navod si uschovejte pro budouci pouziti..

& DuleZité bezpeénostni informace

Pred pouZitim vidy zkontrolujte, zda jsou bezpeénostni matice a Srouby dotaZeny.

e Nestljte na pracovnim stole ani jej nepouzivejte jako Zebrik.

¢ Nikdy neprekracujte nosnost pracovniho stolu. Maximalni nosnost pracovniho stolu je 100 kg.
* Pfed pouZitim se ujistéte, Ze je stdl umistén na pevném a stabilnim povrchu.

e NepouZzivejte pracovni stdl jako podnozku.

* NepouZivejte pracovni stdl, pokud je poskozeny ram, deska stolu, mechanismus nastaveni vysky nebo me-
chanismus nastaveni Ghlu sklonu.

¢ Nikdy nepokladejte nastroje se zdrojem tepla pfimo na povrch pracovniho stolu.
e Pred pouzitim se vzdy ujistéte, Ze vSechny nastavitelné ¢asti (vyska, sklon) jsou v zajisténé poloze.
e Nepracujte na materidlu umisténém vice nez 10 cm od okraje povrchu.

e Naklad vzdy umistéte stabilné a rovhomérné rozlozte vdhu na stdl. Nestabilni zatizeni mdze zpGsobit prevra-
ceni stolu.



HEGERT

Cislo Nazev polozky Mnozstvi
1. Stolova deska s posuvnou ty¢i 1
2. Zvedaci ty¢ s nastavenim sklonu 2
3. Ram nohy 2
4. Velky dav 4
5. Maly stisk 4
6. Konzola 1
7. PrickaAa B 3
8. Sestihranna matice M6 16
9. Sestihranna pojistna matice M6 4

10. Sestihranny $roub M6 x 40 12

11. Podlozka M6 20

12. Sestihranny $roub M6 x 35 4

13. Sestihranny $roub M6 x 10 4

14. Knoflik pro nastaveni vysky 2

15. Posuvnik- lista 1

NAVOD K INSTALACI

Ujistéte se, Ze mate vSechny potfebné komponenty a umistéte je na volné misto pro montaz.

Otevrete oba rdmy nohou a nainstalujte dva pfi¢niky B na zadni nohy pfes predvrtané otvory pomoci Se-
stihrannych Sroubd M6 x 40, Sestihrannych matic M6, podlozky M6 a 10 mm kli¢. Stejnym zpUsobem pfi-
pevnéte drzak k prednim noham.

Odstrarite pfedmontované pojistné matice M8 ze spodni ¢asti dvou prestavovacich ty¢i pomoci 13mm klice.
Namontujte zvedaci posuvnou ty¢ na posuvné tyce a vymeérite pojistné matice M8.

Utahnéte dvé horni matice a dvé pojistné matice na zvedaci prestavovaci tyci.

Pripevnéte pricku A ke dvéma zvedacim ty¢im pomoci Sestihrannych Sroubl M6 x 35, Sestihrannych matic
M6 a podlozek M6. Ujistéte se, Ze sedm predvrtanych otvorl na obou zvedacich tycich je na stejné strané a
nastavovaci knofliky jsou na vnéjsi strané sestavy.

Zatahnéte zvedaci ty¢ zpét a vlozZte sestavu zvedaci tyc¢e do trubek ramu, ujistéte se, Ze zdpadky na zvedacich
tycich zapadaji do otvor(i na zvedacich tycich.

Nainstalujte knofliky pro nastaveni vysky na obé nohy a utahnéte je.

Umistéte desku stolu na horni ¢ast sestavy zvedaci tyce. Ujistéte se, Ze horni ram stolu presahuje horni okraje
nohou. Sestaven se Sestihrannymi Srouby M6 x 10, pojistnymi maticemi M6 a podlozkami M6.

www.hoegert.com

25



26

Velké svorky lze vlozit do hornich otvord. Vytahnéte velkou svorku nahoru a otocte ji, abyste podle potreby
upravili Uhel svorky.

V pfipadé potreby Ize do bocnich kanald vlozit malé svorky.

Vlastnosti

1. Nastaveni vysky (sedm urovni).

a. Otocte knofliky pro nastaveni vysky na kazdé noze, abyste uvolnili desku stolu
b. Nohou zatahnéte za zvedaci ty¢, abyste odpojili dva haky a upravili vysku stolem nahoru nebo dold

c. Pomoci zvedaci tyée- jezdce se ujistéte, Ze jsou oba haky znovu zasunuty do dvou nastavitelnych otvort
zvedacich tyci.

d. Otocenim knoflikG pro nastaveni vysky na kazdé noze zajistéte desku stolu Pozndmka: Pred pouzitim se
ujistéte, Ze jsou knofliky pro nastaveni vysky pevné pripevnény pracovni stll.

2. Nastavitelny thel sklonu (étyfi urovné).

a. Pro béZné pouziti bude deska stolu vodorovna a Ize ji také nastavit na 25°, 50° a 80°.
b. Ujistéte se, Ze jsou knofliky pro nastaveni sklonu zcela odSroubovany.

c. Stisknéte soucasné dva knofliky pro nastaveni sklonu a naklorte desku stolu, dokud knofliky nezapadnou do
daldi sady prednastavenych vodicich otvort (obrazek 5).

d. Otacejte knofliky pro nastaveni sklonu ve sméru hodinovych rucicek, abyste zajistili desku stolu a udrzeli
pozadovanou polohu.

Poznamka: Pred pouZitim pracovniho stolu se ujistéte, Ze jsou dotaZeny knofliky pro nastaveni sklonu.
Pouzivejte pouze prednastavené vodici otvory.

3. Nastaveni desky stolu

a. Chcete-li nastavit desku stolu, zatdhnéte za obé pdacky na kazdé posuvné tyci a podle potfeby ji posurite
dopredu nebo dozadu (obr. 6).

b. Ujistéte se, Ze je mechanismus bezpecné pripevnén k otvorim v obou posuvnych tycich.



HEGERT

SK HT7G542 - Uvod.

VSEOBECNE BEZPECNOSTNE PODMIENKY
9 Citanie a ukladanie ndvodu na obsluhu

Ndvod na pouZitie je neoddelitelnou sucastou pracovného stola. Obsahuje doéleZité informacie o
montézi a pouzivani. Pred pouzitim pracovného stola si pozorne precitajte ndvod na obsluhu, najma bezpec-
nostné pokyny. Nedodrzanie tychto pokynov moze viest k vaznemu zraneniu alebo poskodeniu pracovného
stola. Navod na obsluhu vychadza z noriem a predpisov platnych v ramci Eurdpskej Unie. Pri pouZivani zariade-
nia v zahranici dodrziavajte aj predpisy a zéakony prislusnej krajiny. Navod na obsluhu si uschovajte pre buduce
pouzitie. Pracovny stol sa moze odovzdat tretim osobam len spolu s tymto navodom na obsluhu.

Vysvetlenie symbolov

V obsahu navodu na obsluhu a na obale st pouZité nasledujice symboly a vystrazné upozornenia.

& Bezpecnostné upozornenie

0 Pred pouZitim vyrobku si pozorne precitajte ndvod na pouZzitie.

Navod na instalaciu a pouZivanie
Pred zacatim prace:

e Otvorte kartdn, skontrolujte a uistite sa, Ze su k dispozicii vSetky uvedené diely. Ak nie, obratte sa na vyrobcu
a poziadajte ho o pomoc.

e Odstrante vsetky plastové vrecka a obaly a bezpecne ich zlikvidujte.

e Tento navod na obsluhu si uschovajte pre buddce pouzitie

& DoleZité bezpecnostné informacie

e Pred pouzitim vzdy skontrolujte, ¢i su bezpecnostné matice a skrutky dotiahnuté.

¢ Nestojte na pracovnom stole ani ho nepouZivajte ako rebrik.

e Nikdy neprekracujte nosnost pracovného stola. Maximalna nosnost pracovného stola je 100 kg
e Pred pouZitim sa uistite, Ze je stol umiestneny na tvrdom a stabilnom povrchu.

* NepouZivajte pracovny stél ako podperu.

¢ NepouZzivajte pracovny stol, ak je poskodeny ram, stolova doska, mechanizmus nastavenia vysky alebo me-
chanizmus nastavenia uhla sklonu.

¢ Nikdy neumiestnujte nastroje so zdrojom tepla priamo na povrch pracovného stola.
* Pred pouZzitim sa vZdy uistite, Ze vSetky nastavitelné Casti (vyska, sklon) st v uzamknutej polohe.
e Nepracujte na materidli umiestnenom viac ako 10 cm od okraja povrchu.

e Naklad vzdy ukladajte stabilne a vdhu rovnomerne rozlozte na stol. Nestabilné zatazenie méze sposobit
prevratenie stola.

www.hoegert.com

27



28

Cislo Nazov polozky Mnoistvo
1. Stolova doska s posuvnou ty¢ou 1
2. Zdvihacia ty¢ s nastavovacom sklonu 2
3. Ram nohy 2
4. Velky dav 4
5. Malé stlacenie 4
6. Drziak 1
7. Priecka Aa B 3
8. Sesthranna matica M6 16
9. Sesthranna poistna matica M6 4

10. Sesthrannd skrutka M6 x 40 12

11. Podlozka M6 20

12. Sesthranna skrutka M6 x 35 4

13. Sesthrannd skrutka M6 x 10 4

14. Gombik nastavenia vysky 2

15. Posuvnik- lista 1

NAVOD NA INSTALACIU
Uistite sa, Ze mate vsetky potrebné komponenty a umiestnite ich na volné miesto na montéz.

Otvorte oba ramy noh a nainstalujte dve priecky B na zadné nohy cez predvrtané otvory pomocou Sesthran-
nych skrutiek M6 x 40, Sesthrannych matic M6, podlozky M6 a 10 mm klu¢. Rovnakym spésobom pripevnite
drziak k prednym nohdm.

Odstrante vopred zmontované poistné matice M8 zo spodnej ¢asti dvoch prestavovacich ty¢i pomocou 13 mm
klica. Nainstalujte zdvihaciu posuvnu ty¢ na posuvné tyce a vymerite poistné matice M8.

Utiahnite dve horné matice a dve poistné matice na zdvihacej prestavovacej tyci.

Pripevnite priecku A k dvom zdvihacim ty¢dm pomocou Sesthrannych skrutiek M6 x 35, Sesthrannych matic
M6 a podloZiek M6. Uistite sa, Ze sedem predvrtanych otvorov na oboch zdvihacich tyciach je na rovnakej
strane a nastavovacie gombiky su na vonkajsej strane zostavy.

Potiahnite zdvihaciu tyc spat a vloZte zostavu zdvihacej tyc¢e do trubiek ramu,
uistite sa, Ze zapadky na zdvihacich tyciach zapadaju do otvorov na zdvihacich tyciach.
Nainstalujte gombiky nastavenia vysky na obe nohy a utiahnite ich.

Umiestnite dosku stola na vrch zostavy zdvihacej tyce. Uistite sa, Ze ram stola je za hornymi okrajmi noh.
Zmontované so Sesthrannymi skrutkami M6 x 10, poistnymi maticami M6 a podlozkami M6

Velké svorky mozno vlozit do hornych otvorov. Potiahnite velkd svorku nahor a otocte ju, aby ste podla po-
treby upravili uhol svorky.

V pripade potreby je mozné do boc¢nych kanalov vloZit malé svorky



HEGERT

Vlastnosti

1. Vyskové nastavenie (sedem urovni).

a. OtocCte gombiky nastavenia vysky proti smeru hodinovych ruciciek na kazdej nohe, aby ste uvolnili dosku
stola

b. Potiahnite zdvihaciu ty¢ nohou, aby ste odpojili dva haky a upravili vysku stolom hore alebo dole

c. Pomocou zdvihacej tyce- posuvaca sa uistite, Ze su dva haky opat zapojené do dvoch nastavitelnych otvorov
zdvihacich tyci.

d. Otdcanim koliesok nastavenia vysky na kazdej nohe zaistite dosku stola

Poznamka: Pred pouZitim sa uistite, Ze si gombiky na nastavenie vysky pevne pripevnené pracovny stol.

2. Nastavitelny uhol sklonu (Styri drovne).
a. Pri beznom pouZivani bude doska stola vodorovna a da sa nastavit aj na 25°, 50° a 80°.
b. Uistite sa, Ze su gombiky nastavenia sklonu Gplne odskrutkované.

c. Stlacte stcasne dva gombiky na nastavenie sklonu a nakldnajte dosku stola, kym gombiky nezapadnd do
dalsej sady prednastavenych vodiacich otvorov

d. Otacanim koliesok nastavenia sklonu v smere hodinovych ruciciek zaistite dosku stola a udrzite poZzadovanu
polohu.

Poznamka: Pred pouZitim pracovného stola sa uistite, Ze su dotiahnuté gombiky nastavenia sklonu. Po-
uZivajte iba vopred nastavené vodiace otvory.

3. Nastavenie dosky stola

a. Ak chcete nastavit dosku stola, potiahnite obe packy na kazdej posuvnej ty¢i a podla potreby ju posunte
dopredu alebo dozadu

b. Skontrolujte, ¢i je mechanizmus bezpecne pripevneny k otvorom v oboch posuvnych tyciach.

www.hoegert.com

29



30

FR HT7G542 — MANUEL D’UTILISATION

CONDITIONS GENERALES DE SECURITE
9 Lire et conserver le mode d’emploi

Le manuel d’instructions fait partie intégrante de I'établi. Il contient des informations importantes
sur le montage et I'utilisation. Avant d’utiliser I'établi, lisez attentivement le mode d’emploi, en particulier les
consignes de sécurité. Le non-respect de ces instructions peut entrainer des blessures graves ou endommager
I’établi. Le mode d’emploi est basé sur les normes et réglementations en vigueur dans I'Union européenne. En
cas d'utilisation de I'appareil a I'étranger, il convient de respecter les réglementations et les lois du pays con-
cerné. Conservez le mode d’emploi pour pouvoir le consulter ultérieurement. L'établi ne peut étre transmis a
des tiers quaccompagné de ce mode d’emploi.

Explication des symbols

Les symboles et avertissements suivants sont utilisés dans le contenu du mode d’emploi et sur 'emballage.

& Avertissement de sécurité

0 Lisez attentivement les instructions avant d’utiliser le produit.

Instructions d’installation et d’utilisation

Avant de commencer le travail :

e Quvrez le carton, vérifiez et assurez-vous que toutes les pieces énumérées sont disponibles. Si ce n’est pas
le cas, contactez le fabricant pour obtenir de l'aide.

e Retirez tous les sacs en plastique et les emballages et mettez-les au rebut en toute sécurité.

e Conservez ce manuel pour toute référence ultérieure.

& Informations importantes en matiére de sécurité

e Vérifiez toujours que les écrous et les boulons de sécurité sont serrés avant utilisation.

e Ne vous tenez pas debout sur I'établi et ne |'utilisez pas comme échelle.

¢ Ne dépassez jamais la capacité de charge de I'établi. La capacité de charge maximale de I'établi est de 100 kg.
e Avant utilisation, assurez-vous que la table est placée sur une surface dure et stable.

e N'utilisez pas I'établi comme tréteau.

e N'utilisez pas I'établi si le cadre, le plateau, le mécanisme de réglage de la hauteur ou le mécanisme de
réglage de I'angle d’inclinaison sont endommagés.

¢ Ne placez jamais d’outils avec une source de chaleur directement sur la surface de I'établi.

e Assurez-vous toujours que toutes les pieces réglables (hauteur, inclinaison) sont en position verrouillée
avant utilisation.

¢ Ne pas travailler sur un matériau placé a plus de 10 cm du bord de la surface.

e Placez toujours les charges de maniere stable et répartissez le poids uniformément sur la table. Des charges
instables peuvent faire basculer la table.



HEGERT

Nombre Le nom de l'article Quantité
1. Plateau de table avec barre coulissante 1
2. Ascenseur- tige avec réglage d'inclinaison 2
3. Cadre de jambe 2
4. Grande foule 4
5. Petite pression 4
6. Support 1
7. Barre transversale A et B 3
8. Ecrou hexagonal M6 16
9. Contre-écrou hexagonal M6 4

10. Boulon hexagonal M6 x 40 12

11. Rondelle M6 20

12. Boulon hexagonal M6 x 35 4

13. Boulon hexagonal M6 x 10 4

14. Bouton de réglage de la hauteur 2

15. Curseur- barre 1

INSTRUCTIONS D’INSTALLATION
Assurez-vous d’avoir tous les composants nécessaires et placez-les dans un endroit libre pour I'assemblage.

Ouvrez les deux cadres de pieds et installez les deux barres transversales B sur les pieds arriére a travers les
trous pré-percés, a I'aide de boulons hexagonaux M6 x 40 d’écrous hexagonaux M6, des rondelles M6 et une
clé de 10 mm. Fixez le support aux pieds avant en utilisant la méme méthode.

Retirez les contre-écrous M8 pré-assemblés du bas des deux tiges de repositionnement a I'aide d’une clé de
13 mm. Installez la tige coulissante relevable sur les tiges coulissantes et remplacez les contre-écrous M8.

Serrez les deux écrous supérieurs et les deux contre-écrous sur la barre de repositionnement relevable.

Fixez la barre transversale A aux deux tiges de levage avec des boulons hexagonaux M6 x 35, des écrous hexa-
gonaux M6 et des rondelles M6 Assurez-vous que les sept trous pré-percés sur les deux tiges de levage sont
du méme coté et que les boutons de réglage sont a I'extérieur de I'assemblage.

Tirez la barre de levage vers l'arriére et insérez 'ensemble de barre de levage dans les tubes du cadre, en vous
assurant que les loquets des barres de levage s’inserent dans les trous des barres de levage.

Installez les boutons de réglage de la hauteur sur les deux pieds et serrez-les.

Placez le plateau de table sur I'ensemble de tige de levage. Assurez-vous que le cadre du plateau de table
dépasse les bords supérieurs des pieds. Assemblé avec des boulons hexagonaux M6 x 10, des contre-écrous
M6 et des rondelles M6

Les grandes pinces peuvent étre insérées dans les trous supérieurs. Tirez la grande pince vers le haut et faites-
-la pivoter pour ajuster I'angle de la pince selon vos besoins.

De petites pinces peuvent étre insérées dans les canaux latéraux, si nécessaire.

www.hoegert.com

31



32

Caractéristiques

1. Réglage de la hauteur (sept niveaux).

a. Tournez les boutons de réglage de la hauteur dans le sens inverse des aiguilles d’'une montre sur chaque
pied pour desserrer le plateau de la table

b. Tirez |a barre de levage avec votre pied pour déconnecter les deux crochets et régler la hauteur table vers
le haut ou vers le bas

c. Utilisez la tige de levage- curseur pour vous assurer que les deux crochets sont réengagés dans les deux
trous réglables des tiges de levage.

d. Tournez les boutons de réglage de la hauteur dans le sens des aiguilles d’'une montre sur chaque pied pour
fixer le plateau de table

Remarque : assurez-vous que les boutons de réglage de la hauteur sont fermement fixés avant utilization
établi.

2. Angle d’inclinaison réglable (quatre niveaux).
a. Pour une utilisation normale, le plateau sera horizontal et pourra également étre ajusté a 25°, 50° et 80°.
b. Assurez-vous que les boutons de réglage de Iinclinaison sont compléetement dévissés.

c. Appuyez simultanément sur les deux boutons de réglage de I'inclinaison et inclinez le plateau jusqu’a ce que
les boutons s’enclenchent dans la série suivante de trous de guidage prédéfinis

d. Tournez les boutons de réglage de 'inclinaison dans le sens des aiguilles d’'une montre pour sécuriser le
plateau de table et maintenir la position souhaitée.

Remarque : Avant d’utiliser la table de travail, assurez-vous que les boutons de réglage de I'inclinaison
sont serrés. Utilisez uniquement des trous pilotes prédéfinis.

3. Ajustement du plateau de table

a. Pour régler le plateau, tirez les deux leviers de chaque barre coulissante et déplacez-la vers I'avant ou vers
I'arriere selon les besoins

b. Assurez-vous que le mécanisme est solidement fixé aux trous des deux barres coulissantes.



HEGERT

ES HT7G542 - MANUAL DEL USUARIO

CONDICIONES GENERALES DE SEGURIDAD
Q Lea y conserve el manual de instrucciones

El manual de instrucciones es parte integrante del banco de trabajo. Contiene informacién impor-
tante sobre el montaje y el uso. Antes de utilizar el banco de trabajo, lea atentamente el manual de instruc-
ciones, especialmente las indicaciones de seguridad. La inobservancia de estas instrucciones puede provocar
lesiones graves o dafios en el banco de trabajo. Las instrucciones de uso se basan en las normas y reglamentos
vigentes en la Unidn Europea. Si el aparato se utiliza en el extranjero, deberdn observarse las normas vy leyes
del pais correspondiente. Conserve estas instrucciones para futuras consultas. El banco de trabajo sélo puede
entregarse a terceros si va acompafiado de estas instrucciones de uso.

Explicacion de los simbolos

& En estas instrucciones y en el embalaje se utilizan los siguientes simbolos y advertencias Advertencia
de seguridad

@ Lea atentamente las instrucciones antes de utilizar el producto.

Instrucciones de instalacion y uso

Antes de empezar a trabajar:

e Abra la caja de cartdon, compruebe y aseglrese de que todas las piezas enumeradas estan disponibles. Si no
es asi, pdngase en contacto con el fabricante para obtener ayuda.

e Retire todas las bolsas de plastico y embalajes y deséchelos de forma segura.

e Conserve este manual para futuras consultas.

& Informacién de seguridad importante

e Siempre verifique que las tuercas y los pernos de seguridad estén apretados antes de su uso.
¢ No se suba al banco de trabajo ni lo utilice como escalera.

e Nunca exceda la capacidad de carga del banco de trabajo. La capacidad de carga maxima del banco de
trabajo es de 100 kg.

e Antes de usar, asegurese de que la mesa esté colocada sobre una superficie dura y estable
¢ No utilice el banco de trabajo como caballete.

¢ No utilice el banco de trabajo si el marco, la mesa, el mecanismo de ajuste de altura o el mecanismo de
ajuste del dngulo de inclinacion estan dafiados.

¢ Nunca coloque herramientas con una fuente de calor directamente sobre la superficie del banco de trabajo.

e Aseglrese siempre de que todas las piezas ajustables (altura, inclinacién) estén en posiciones bloqueadas
antes de su uso.

¢ No trabajar sobre material colocado a mas de 10 cm del borde de la superficie.

¢ Coloque siempre las cargas de forma estable y distribuya el peso uniformemente sobre la mesa. Las cargas
inestables pueden hacer que la mesa se vuelque.

www.hoegert.com

33



34

Numero El nombre del articulo Quantity pcs.
1. Tablero con barra deslizante 1
2. Elevador- varilla con regulador de inclinacion 2
3. Marco de pierna 2
4. gran multitud 4
5. pequefio apreton 4
6. Soporte 1
7. Travesafio Ay B 3
8. Tuerca hexagonal M6 16
9. Tuerca de seguridad hexagonal M6 4

10. Perno hexagonal M6 x 40 12

11. arandela mé 20

12. Perno hexagonal M6 x 35 4

13. Perno hexagonal M6 x 10 4

14. Perilla de ajuste de altura 2

15. Control deslizante- barra 1

INSTRUCTIONS D’INSTALLATION
Assurez-vous d’avoir tous les composants nécessaires et placez-les dans un endroit libre pour I'assemblage.

Ouvrez les deux cadres de pieds et installez les deux barres transversales B sur les pieds arriere a travers les
trous pré-percés, a I'aide de boulons hexagonaux M6 x 40, d’écrous hexagonaux M6, des rondelles M6 et une
clé de 10 mm. Fixez le support aux pieds avant en utilisant la méme méthode.

Retirez les contre-écrous M8 pré-assemblés du bas des deux tiges de repositionnement a I'aide d’une clé de
13 mm. Installez la tige coulissante relevable sur les tiges coulissantes et remplacez les contre-écrous M8.

Serrez les deux écrous supérieurs et les deux contre-écrous sur la barre de repositionnement relevable.

Fixez la barre transversale A aux deux tiges de levage avec des boulons hexagonaux M6 x 35, des écrous hexa-
gonaux M6 et des rondelles M6. Assurez-vous que les sept trous pré-percés sur les deux tiges de levage sont
du méme coté et que les boutons de réglage sont a I'extérieur de I'assemblage.

Tirez la barre de levage vers 'arriére et insérez 'ensemble de barre de levage dans les tubes du cadre, en vous
assurant que les loquets des barres de levage s’insérent dans les trous des barres de levage.

Installez les boutons de réglage de la hauteur sur les deux pieds et serrez-les.

Placez le plateau de table sur I'ensemble de tige de levage. Assurez-vous que le cadre du plateau de table
dépasse les bords supérieurs des pieds. Assemblé avec des boulons hexagonaux M6 x 10, des contre-écrous
M6 et des rondelles M6 .

Les grandes pinces peuvent étre insérées dans les trous supérieurs. Tirez la grande pince vers le haut et faites-
-la pivoter pour ajuster I'angle de la pince selon vos besoins.



HécerTEp

De petites pinces peuvent étre insérées dans les canaux latéraux, si nécessaire.

Caracteristicas

1. Ajuste de altura (siete niveles).

a. Gire las perillas de ajuste de altura en sentido antihorario en cada pata para aflojar la superficie de la mesa .
b. Tire hacia atras la barra de elevacion con el pie para desconectar los dos ganchos y ajustar la altura.

mesa hacia arriba o hacia abajo.

c. Utilice la barra de elevacion- deslizador para asegurarse de que los dos ganchos se vuelvan a enganchar en
los dos orificios ajustables de las barras de elevacion.

d. Gire las perillas de ajuste de altura en el sentido de las agujas del reloj en cada pata para asegurar la super-
ficie de la mesa .

Nota: asegurese de que las perillas de ajuste de altura estén firmemente sujetas antes de usarlas banco
de trabajo.

2. Angle d’inclinaison réglable (quatre niveaux).
a. Pour une utilisation normale, le plateau sera horizontal et pourra également étre ajusté a 25°, 50° et 80°.
b. Assurez-vous que les boutons de réglage de I'inclinaison sont complétement dévissés.

c. Appuyez simultanément sur les deux boutons de réglage de I'inclinaison et inclinez le plateau jusqu’a ce que
les boutons s’enclenchent dans la série suivante de trous de guidage prédéfinis

d. Tournez les boutons de réglage de I'inclinaison dans le sens des aiguilles d’'une montre pour sécuriser le
plateau de table et maintenir la position souhaitée.

Remarque : Avant d’utiliser la table de travail, assurez-vous que les boutons de réglage de I'inclinaison
sont serrés. Utilisez uniquement des trous pilotes prédéfinis.

3. Ajuste de la mesa

a. Para ajustar la mesa, tire de ambas palancas en cada barra deslizante y muévala hacia adelante o hacia atras
seglin sea necesario

b. Asegurese de que el mecanismo esté bien sujeto a los orificios en ambas barras deslizantes.

www.hoegert.com

35



36

HU HT7G542 — HASZNALATI UTMUTATO.

CONDITII GENERALE DE SIGURANTA
9 Citirea si pastrarea instructiunilor de utilizare

A haszndlati Utmutatd a munkaasztal szerves részét képezi. Fontos informaciokat tartalmaz az
Osszeszerelésrél és a hasznélatrél. A munkapad hasznélata el6tt figyelmesen olvassa el a hasznalati utasitast,
kulonosen a biztonsagi tudnivaldkat. Ezen utasitdsok be nem tartasa sulyos sériilésekhez vagy a munkaasztal
kdrosodasdhoz vezethet. A kezelési Utmutatd az Eurdpai Unidban érvényes szabvanyokon és elirdsokon ala-
pul. A készulék kulfoldon torténd hasznélatakor vegye figyelembe az adott orszég elGirdsait és torvényeit is.
Orizze meg a hasznalati Gtmutatot késébbi hivatkozas céljabol. A munkapadot csak a jelen hasznalati Gtmuta-
toval egyltt szabad harmadik félnek atadni.

A szimbélumok magyarazata

A hasznalati utasitdsban és a csomagoldson a kdvetkezd szimbolumok és figyelmeztetések szerepelnek.

& Biztonsagi figyelmeztetés

0 A termék haszndlata el6tt figyelmesen olvassa el az utasitasokat.

Telepitési és hasznalati Gitmutaté

A munka megkezdése elGtt:

e Nyissa ki a kartondobozt, ellenérizze és gy6z6djon meg arrdl, hogy az Osszes felsorolt alkatrész rendelkezésre
all. Ha nem, forduljon a gyartéhoz segitségért.

e Tavolitson el minden mUanyag zacskdt és csomagolast, és artalmatlanitsa ket biztonsagosan.

o Orizze meg ezt a kézikonyvet kés6bbi hasznalatra.

& Fontos biztonsagi tudnivaléok

e Hasznalat el6tt mindig ellendrizze, hogy a biztonsagi anyak és csavarok meg vannak-e hizva.

¢ Ne alljon a munkapadra, és ne hasznalja létraként.

¢ Soha ne |épje tul a munkaasztal terhelhetdségét. A munkaasztal maximalis teherbirdsa 100 kg.
e Hasznalat el6tt gy6z6djon meg arrdl, hogy az asztal kemény és stabil feltletre van helyezve.

e Ne hasznalja a munkapadot baknak.

¢ Ne haszndlja a munkapadot, ha a keret, az asztallap, a magassagallité mechanizmus vagy a d6lésszog-allitd
mechanizmus sérult.

¢ Soha ne helyezzen héforrassal rendelkezé szerszamokat kdzvetlenll a munkaasztal feltletére.

e Hasznalat el6tt mindig gy6z6djon meg arrdl, hogy minden allithatd alkatrész (magassag, d6lésszog) reteszelt
helyzetben van.

¢ Ne dolgozzon a feliilet szélétél 10 cm-nél tavolabb elhelyezett anyagokon.

e Mindig stabilan helyezze el a terheket, és egyenletesen ossza el a sulyt az asztalon. Az instabil terhelés az
asztal felboruldsat okozhatja.



HEGERT

Szam Az elem neve Mennyiség
1. Asztallap csuszo raddal 1
2. Emel&- rud délésszog-szabalyozoval 2
3. Lab keret 2
4. Nagy témeg 4
5. Kis szoritds 4
6. Zérojel 1
7. A és B keresztléc 3
8. M6 hatlapu anya 16
9. M6 hatszoglet(l ellenanya 4

10. M6 x 40 hatlapfej(i csavar 12

11. M6 aldtét 20

12. M6 x 35 hatlapfejli csavar 4

13. M6 x 10 hatlapfejli csavar 4

14. Magassagallitdo gomb 2

15. Csuszka- bar 1

TELEPITESI UTMUTATO

Gy6z8djon meg arrdl, hogy minden sziikséges alkatrész megvan, és helyezze Sket szabad helyre az 6sszesze-
reléshez.

Nyissa ki mindkét labkeretet, és szerelje fel a két B kereszttartét a hatso ldbakra az el6re furt lyukakon keresztl
M6 x 40 hatlapfej(i csavarok , M6 hatlapl anyak segitségével. , M6 alatétek és egy 10 mm-es csavarkulcs.
Rogzitse a tartdt az elsd ldbakhoz ugyanezzel a modszerrel.

Tavolitsa el az el6re Osszeszerelt M8-as ellenanyakat a két Ujrapozicionald rud aljardl egy 13 mme-es csavarkulc-
csal. Szerelje fel az emelhet6 csuszd rudat a csuszérudakra, és cserélje ki az M8 rogzitGanyakat.

Hlzza meg a két felsd anyat és a két rogzitGanyat az emeld-atallito rudon.

Rogzitse az A keresztrudat a két emel6ridhoz M6 x 35 hatlapfejd csavarokkal , M6 hatlapld anydkkal és
M6 alatétekkel . Gy6z6djon meg arrél, hogy a hét eléfurt lyuk mindkét emel&ridon ugyanazon az oldalon, a
beallité gombok pedig a szerelvény kiilsé oldalan vannak.

HUzza vissza az emel6rudat, és helyezze be az emelSrud-szerelvényt a keret csoveibe, Ugyelve arra, hogy az
emel8rudakon Iévé reteszek illeszkedjenek az emelSrudakon 1évé lyukakba.

Szerelje fel a magassagbeallitd gombokat mindkét labra, és hizza meg 6ket.

Helyezze az asztallapot az emel8rid-szerelvény tetejére. Gy6z6djon meg arrdl, hogy az asztallap kerete tul van
a labak felsd szélein. M6 x 10 hatlapfejl csavarokkal , M6 ellenanyakkal és M6 alatétekkel szerelve.

A nagy bilincseket be lehet helyezni a felsd lyukakba. Huzza fel a nagy bilincset, és forgassa el, hogy szikség
szerint dllitsa be a szoritd szogét.

Szlkség esetén kis bilincsek helyezhet6k be az oldalsé csatornakba.

www.hoegert.com

37



38

Jellemz6k

1. Magassagallitas (hét fokozat).

a. Forgassa el a magassagallité gombokat az dramutatd jarasaval ellentétes irdnyban az asztallap lazitdsahoz
b. Hlzza hatra az emel6rudat a labdval a két horog levélasztdsahoz és a magassag beallitdsahoz

asztal felfelé vagy lefelé

c. Haszndlja az emelérad- csuszkat, hogy a két horog visszakeriljon az emel&rudak két dllithato furataba.

d. Forgassa el a magassagallité gombokat az 6ramutato jardsaval megegyez6 iranyba az asztallap rogzitéséhez

Megjegyzés: Hasznalat el6tt gy6z6djon meg arrdl, hogy a magassagallité gombok szorosan rogzitve Van-
nak munkapad.

2. Allithaté délésszog (négy szint).
a. Normal hasznalat esetén az asztallap vizszintes, és 25°, 50° és 80°-ban is allithatd.
b. Gy&z6djon meg arrdél, hogy a d6lésszog-beallité gombok teljesen ki vannak csavarva.

c. Nyomja meg egyszerre a két délésszog-beallitd gombot, és dontse meg az asztallapot, amig a gombok be
nem pattannak a kovetkez6 elére beallitott vezetSlyukakba

d. Forgassa el a d6lésszog-allitd gombokat az dramutatd jarasaval megegyezd iranyba az asztallap rogzitéséhez
és a kivant pozicié megtartasahoz.

Megjegyzés: A munkaasztal hasznalata el6tt ellendrizze, hogy a délésszog-beallité gombok meg vannak-e
huzva. Csak eldre beallitott vezetSfuratokat hasznaljon.

3. Asztallap beallitasa

a. Az asztallap beallitdsahoz hizza meg mindkét kart az egyes csuszérudakon, és sziikség szerint mozgassa
elére vagy hatra

b. Gy6z6djon meg arrdl, hogy a mechanizmus biztonsagosan rogzitve van mindkét cstszérudban.



HEGERT

HR HT7G542 — KORISNICKE UPUTE

OPCI SIGURNOSNI UVIETI
Q Citanje i pohranjivanje uputa za uporabu

Upute za upotrebu sastavni su dio radnog stola. Sadrzi vazne informacije o sastavljanju i uporabi.
Prije uporabe radnog stola pazljivo procitajte upute za uporabu, posebice sigurnosne napomene. Neposti-
vanje ovih uputa moze dovesti do ozbiljnih ozljeda ili ostec¢enja radnog stola. Upute za uporabu temelje se na
standardima i propisima vazec¢im u Europskoj uniji. Kada koristite uredaj u inozemstvu, takoder se pridrZavajte
propisa i zakona doti¢ne zemlje. SaCuvajte upute za uporabu za buducu upotrebu. Radni stol smije se predati
tre¢im osobama samo zajedno s ovim uputama za uporabu.

Objasnjenje simbola

Sljededi simboli i upozorenja koriste se u sadrzaju uputa za uporabu i na pakiranju.

& Sigurnosno upozorenje

0 Pazljivo procitajte upute prije uporabe proizvoda.

Upute za instalaciju i koristenje

Prije pocetka rada:
e Otvorite kutiju, provjerite jesu li svi navedeni dijelovi dostupni. Ako nije, obratite se proizvodacu za pomoc.
e Uklonite sve plasti¢ne vrecice i ambalazu i odloZite ih na siguran nacin.

¢ Sacuvajte ovaj priru¢nik za buducu upotrebu.

& VazZne sigurnosne informacije

e Prije uporabe uvijek provjerite jesu li sigurnosne matice i vijci zategnuti.

¢ Nemojte stajati na radnom stolu niti ga koristiti kao ljestve.

¢ Nikada nemojte prekoraciti nosivost radnog stola. Maksimalna nosivost radnog stola je 100 kg.
e Prije uporabe provjerite je li stol postavljen na tvrdu i stabilnu povrsinu.

e Nemojte koristiti radni stol kao oslonac.

e Nemojte koristiti radni stol ako su okvir, plo¢a stola, mehanizam za podesavanje visine ili mehanizam za
podesavanje kuta nagiba osteceni.

e Nikada ne stavljajte alate s izvorom topline izravno na povrsinu radnog stola.
e Prije uporabe uvijek provjerite jesu li svi podesivi dijelovi (visina, nagib) u zaklju¢anim polozajima.
* Nemojte raditi na materijalu postavljenom vise od 10 cm od ruba povrsine.

e Teret uvijek postavite stabilno i ravnomjerno rasporedite teZinu na stol. Nestabilna optere¢enja mogu uzro-
kovati prevrtanje stola.

www.hoegert.com

39



40

Broj Naziv artikla Koli¢ina
1. Ploca stola s kliznom Sipkom 1
2. Podizna Sipka s regulatorom nagiba 2
3. Nozni okvir 2
4. Velika guzva 4
5. Mali stisak 4
6. Zagrada 1
7. Precka Ai B 3
8. M6 Sesterokutna matica 16
9. M6 Sesterokutna protumatica 4

10. M6 x 40 Sesterokutni vijak 12

11. M6 podloska 20

12. M6 x 35 Sesterokutni vijak 4

13. M6 x 10 Sesterokutni vijak 4

14. Gumb za podesavanje visine 2

15. Kliza¢- traka 1

UPUTE ZA MONTAZU

Provjerite imate li sve potrebne komponente i postavite ih na slobodno mjesto za sastavljanje.

Otvorite oba okvira nogu i postavite dvije B poprecne Sipke na straznje noge kroz prethodno izbusene rupe,
koristeci Sesterokutne vijke M6 x 40, Sesterokutne matice M6, podloske M6 i klju¢ od 10 mm. Pri¢vrstite drzac
na prednje noge na isti nacin.

Uklonite predmontirane matice M8 s dna dviju Sipki za ponovno postavljanje pomocu klju¢a od 13 mm. Ugra-
dite podiznu kliznu Sipku na klizne Sipke i zamijenite protumatice M8.

Zategnite dvije gornje matice i dvije sigurnosne matice na poluzi za ponovno postavljanje podizanja.

Pri¢vrstite A precku na dvije Sipke za podizanje s M6 x 35 Sesterokutnim vijcima , M6 Sesterokutnim maticama
i M6 podloskama. Uvjerite se da je sedam prethodno izbusenih rupa na obje Sipke za podizanje na istoj strani
i da su gumbi za podesavanje na vanjskoj strani sklopa.

Povucite Sipku za podizanje unatrag i umetnite sklop Sipke za podizanje u cijevi okvira, pazeci da zasuni na
Sipkama za podizanje stanu u rupe na Sipkama za podizanje.

Ugradite gumbe za podeSavanje visine na obje noge i zategnite ih.

Postavite plocu stola na vrh sklopa Sipke za podizanje. Provjerite je li okvir ploce stola izvan gornjih rubova
nogu. Sastavljen s M6 x 10 Sesterokutnim vijcima , M6 sigurnosnim maticama i M6 podloskama

Velike stezaljke mogu se umetnuti u gornje rupe. Povucite veliku stezaljku prema gore i zakrenite je kako biste
prilagodili kut stezanja prema potrebi.

Male stezaljke mogu se umetnuti u boc¢ne kanale, ako je potrebno.



HEGERT

Znacajke
1. Podesavanje visine (sedam razina).

a. Okrenite gumbe za podesavanje visine u smjeru suprotnom od kazaljke na satu na svakoj nozi kako biste
olabavili plocu stola

b. Nogom povucite polugu za podizanje kako biste odvojili dvije kuke i prilagodili visinunstol gore ili dolje

c. Upotrijebite Sipku za podizanje- kliza¢ kako biste osigurali da su dvije kuke ponovno zahvacene u dvije po-
desive rupe na Sipkama za podizanje.

d. Okrenite gumbe za podesavanje visine u smjeru kazaljke na satu kako biste ucvrstili plocu stola

Napomena: Provjerite jesu li gumbi za podeSavanje visine cvrsto pricvrsceni prije uporabe radni stol.

2. Podesivi kut nagiba (Cetiri razine).
a. Za normalnu upotrebu, ploca stola bit ¢e vodoravna i moZe se podesiti na 25°, 50° i 80°.
b. Provjerite jesu li gumbi za podesavanje nagiba potpuno odvrnuti.

c. Istovremeno pritisnite dva gumba za podesavanje nagiba i nagnite plocu stola dok gumbi ne sjednu u slje-
deci niz unaprijed postavljenih rupa za vodenje

d. Okrenite gumbe za podesavanje nagiba u smjeru kazaljke na satu kako biste ucvrstili plocu stola i zadrzali
Zeljeni poloZzaj.

Napomena: Prije koriStenja radnog stola, provjerite jesu li gumbi za podesavanje nagiba zategnuti. Koristi-
te samo unaprijed postavljene rupe za pilotiranje.

3. Podesavanje povrsine stola

a. Kako biste podesili plocu stola, povucite obje poluge na svakoj kliznoj traci i pomaknite ih naprijed ili natrag
prema potrebi

b. Provjerite je li mehanizam sigurno pricvrséen za rupe na obje klizne Sipke.

www.hoegert.com

41



42

RO HT7G542 - INSTRUCTIUNI DE UTILIZARE

CONDITII GENERALE DE SIGURANTA
0 Citirea si pastrarea instructiunilor de utilizare

Manualul de instructiuni este parte integranta a bancului de lucru. Contine informatii importante
despre asamblare si utilizare. Tnainte de a utiliza bancul de lucru, cititi cu atentie instructiunile de utilizare,
n special notele de siguranta. Nerespectarea acestor instructiuni poate duce la raniri grave sau deteriorarea
bancului de lucru. Instructiunile de utilizare se bazeaza pe standardele si reglementdrile valabile in Uniunea
Europeand. Cand utilizati dispozitivul in strdindtate, respectati si reglementarile si legile din tara respectiva.
Pastrati instructiunile de utilizare pentru referinte ulterioare. Bancul de lucru poate fi predat tertilor numai
fmpreund cu aceste instructiuni de utilizare.

Explicarea simbolurilor

Urmatoarele simboluri si avertismente sunt utilizate in continutul instructiunilor de utilizare si pe ambalaj.

& Avertisment de siguranta

Q Cititi cu atentie instructiunile Thainte de a utiliza produsul.

Instructiuni de instalare si utilizare

Tnainte de a incepe lucrul:

¢ Deschideti cutia, verificati si asigurati-va ca toate piesele enumerate sunt disponibile. Daca nu, contactati
producdtorul pentru asistentd.

e Scoateti toate pungile si ambalajele de plastic si aruncati-le in siguranta.

e Pastrati acest manual pentru referinte viitoare.

& Informatii importante de siguranta

e \erificati intotdeauna daca piulitele si suruburile de siguranta sunt stranse inainte de utilizare.
e Nu stati pe bancul de lucru si nu il folositi ca scara.

e Nu depasiti niciodata capacitatea de incdrcare a bancului de lucru. Capacitatea maxima de incdrcare a ban-
cului de lucru este de 100 kg.

« Thainte de utilizare, asigurati-vd cd masa este asezatd pe o suprafat3 tare si stabil3.
e Nu utilizati bancul de lucru ca suport.

e Nu utilizati bancul de lucru daca cadrul, blatul, mecanismul de reglare a inaltimii sau mecanismul de reglare
a unghiului de inclinare sunt deteriorate.

e Nu asezati niciodata unelte cu o sursa de cdldurd direct pe suprafata bancului de lucru.

e Asigurati-va intotdeauna ca toate partile reglabile (indltime, inclinare) sunt in pozitii blocate inainte de uti-
lizare.

e Nu lucrati pe material plasat la mai mult de 10 cm de marginea suprafetei.

e Asezati intotdeauna incdrcaturile in mod stabil si distribuiti greutatea uniform pe masa. Sarcinile instabile
pot cauza rasturnarea mesei.



HEGERT

Numar Numele articolului Cantitate
1. Blat de masa cu bara glisanta 1
2. Lift- tija cu reglator de inclinare 2
3. Rama piciorului 2
4, Multime mare 4
5. Strangere mica 4
6. Paranteza 1
7. Bara transversald A si B 3
8. Piulita hexagonala M6 16
9. Piulitd hexagonala M6 4

10. Surub hexagonal M6 x 40 12

11. saiba M6 20

12. Surub hexagonal M6 x 35 4

13. Surub hexagonal M6 x 10 4

14. Buton de reglare a inaltimii 2

15. Glisor- bara 1

INSTRUCTIUNI DE INSTALARE
Asigurati-va ca aveti toate componentele necesare si puneti-le intr-un loc liber pentru asamblare.

Deschideti ambele rame pentru picioare si instalati cele doua bare transversale B pe picioarele din spate prin
gdurile pre-gaurite, folosind suruburi hexagonale M6 x 40, piulite hexagonale M6 , saibe M6 si o cheie de 10
mm. Atasati suportul la picioarele din fata folosind aceeasi metoda.

Scoateti piulitele de blocare M8 pre-asamblate din partea inferioard a celor doua tije de repozitionare folosind
o cheie de 13 mm. Instalati tija glisantd ridicabild pe tijele glisante si inlocuiti piulitele de blocare M8.

Strangeti cele doua piulite superioare si cele doua piulite de blocare de pe bara de repozitionare de ridicare.

Atasati bara transversald A la cele doua tije de ridicare cu suruburi hexagonale M6 x 35, piulite hexagonale M6
si saibe M6 . Asigurati-va cd cele sapte gauri pre-forate de pe ambele tije de ridicare sunt pe aceeasi parte si
ca butoanele de reglare sunt in exteriorul ansamblului.

Trageti bara de ridicare inapoi si introduceti ansamblul barei de ridicare in tuburile cadrului,basigurandu-va ca
zavoarele de pe barele de ridicare se potrivesc in orificiile de pe barele de ridicare.

Instalati butoanele de reglare a Tnaltimii la ambele picioare si strangeti-le.

Asezati blatul mesei deasupra ansamblului tijei de ridicare. Asigurati-va cd cadrul mesei este dincolo de mar-
ginile superioare ale picioarelor. Asamblat cu suruburi hexagonale M6 x 10, piulite de blocare M6 si saibe M6

Clemele mari pot fi introduse in gaurile superioare. Trageti clema mare in sus si rotiti-o pentru a regla unghiul
clemei dupd cum este necesar.

www.hoegert.com

43



44

Clemele mici pot fi introduse in canalele laterale, daca este necesar.

Caracteristici

1. Reglarea indltimii (sapte niveluri).
. Rotiti butoanele de reglare a indltimii in sens invers acelor de ceasornic de pe fiecare picior pentru a sldbi
blatul mesei

[

=

Trageti Tnapoi bara de ridicare cu piciorul pentru a deconecta cele doua carlige si reglati inaltimeabmasa
n sus sauin jos

. Folositi tija de ridicare- glisor pentru a va asigura cd cele doud carlige sunt reconectate in cele doua orificii
reglabile ale tijelor de ridicare.

o

d. Rotiti butoanele de reglare a indltimii in sensul acelor de ceasornic de pe fiecare picior pentru a fixa blatul
mesei

Nota: Asigurati-va ca butoanele de reglare a inaltimii sunt bine atasate inainte de utilizer banc de lucru.

2. Unghi de inclinare reglabil (patru niveluri).
a. Pentru utilizare normala, blatul va fi orizontal si poate fi reglat si la 25°, 50° si 80°.
b. Asigurati-va cd butoanele de reglare a inclinarii sunt desurubate complet.

c. Apasati simultan cele doud butoane de reglare a inclindrii si inclinati blatul pana cand butoanele se fixeaza
n urmatorul set de gauri de ghidare prestabilite

d. Rotiti butoanele de reglare a inclinarii in sensul acelor de ceasornic pentru a fixa blatul mesei si a mentine
pozitia dorita.

Nota: Tnainte de a utiliza masa de lucru, asigurati-vé ca butoanele de reglare a inclinarii sunt stranse. Uti-
lizati numai gauri pilot prestabilite.

3. Reglarea blatului mesei

a. Pentru a regla blatul mesei, trageti ambele parghii de pe fiecare bard de glisare si mutati-o Tnainte sau
fnapoi, dupa cum este necesar

b. Asigurati-va cd mecanismul este bine atasat la orificiile ambelor bare de glisare.



HEGERT

LT HT7G542 — NAUDOJIMO INSTRUKCLJA.

BENDROSIOS SAUGOS SALYGOS
Q Naudojimo instrukcijy skaitymas ir saugojimas

Naudojimo instrukcija yra neatskiriama darbo stalo dalis. Jame yra svarbi informacija apie surinkimg
ir naudojima. Pries naudodami darbastalj, atidZiai perskaitykite naudojimo instrukcija, ypa¢ saugos nurody-
mus. Jei nesilaikysite Siy nurodymuy, galite rimtai susizaloti arba sugadinti darbastalj. Naudojimo instrukcijos
yra pagrjstos Europos Sajungoje galiojanciais standartais ir taisyklémis. Naudodami prietaisg uzsienyje, taip
pat laikykités atitinkamos Salies taisykliy ir jstatymy. ISsaugokite naudojimo instrukcijas, kad galétuméte pasi-
naudoti ateityje. Darbo stalas gali biti perduotas tretiesiems asmenims tik kartu su Sia naudojimo instrukcija.

Simboliy paaiskinimas

Naudojimo instrukcijos turinyje ir ant pakuotés naudojami Sie simboliai ir jspéjimai.

& Saugos jspéjimas

0 Pries naudodami gaminj, atidZiai perskaitykite instrukcijas.

Montavimo ir naudojimo instrukcijos

Pries pradedant darba:

e Atidarykite déZute, patikrinkite ir jsitikinkite, kad yra visos iSvardytos dalys. Jei ne, kreipkités pagalbos  ga-
mintoja.

e ISimkite visus plastikinius maiselius ir pakuotes ir saugiai iSmeskite.

e |Ssaugokite $j vadova, kad galétuméte pasinaudoti ateityje.

& Svarbi saugos informacija

e Pries naudodami visada patikrinkite, ar priverztos apsauginés verzlés ir varztai.

¢ Nestovekite ant darbastalio ir nenaudokite jo kaip kopéciy.

¢ Niekada nevirsykite darbo stalo keliamosios galios. Maksimali darbo stalo apkrova yra 100 kg.
e Prie$ naudodami jsitikinkite, kad stalas yra ant kieto ir stabilaus pavirsiaus.

¢ Nenaudokite darbo stalo kaip estakados.

* Nenaudokite darbo stalo, jei paZeistas rémas, stalvirsis, aukscio reguliavimo mechanizmas arba pakreipimo
kampo reguliavimo mechanizmas.

¢ Niekada nedékite jrankiy su Silumos Saltiniu tiesiai ant darbastalio pavirSiaus.
e Prie$ naudodami visada jsitikinkite, kad visos reguliuojamos dalys (aukstis, pakreipimas) yra uzfiksuotos.
e Nedirbkite su medZiaga, esancia toliau nei 10 cm nuo pavirsiaus krasto.

e Visada statykite krovinius stabiliai ir tolygiai paskirstykite svorj ant stalo. Dél nestabilios apkrovos stalas gali
apvirsti

www.hoegert.com

45



46

Skaicius Prekés pavadinimas Kiekis
1. Stalvirsis su slankiojancia juosta 1
2. Keltuvas- strypas su polinkio reguliatoriumi 2
3. Kojos réemas 2
4. Didelé minia 4
5. Mazas suspaudimas 4
6. Laikiklis 1
7. Skersinis Air B 3
8. M6 SeSiakampé verzlé 16
9. M6 Sesiakampé fiksavimo verZlé 4

10. M6 x 40 SeSiakampis varztas 12

11. M6 poverzle 20

12. M6 x 35 Sesiabriaunis varztas 4

13. M6 x 10 SeSiakampis varztas 4

14. Aukscio reguliavimo rankenélé 2

15. Slankiklis- juosta 1

MONTAVIMO INSTRUKCIJOS

Jsitikinkite, kad turite visus reikiamus komponentus ir padékite juos j laisva surinkimo vietg.

Atidarykite abu kojy rémus ir pritvirtinkite du B skersinius prie galiniy kojy per is anksto iSgreztas skylutes,
naudodami M6 x 40 SeSiabriaunius varztus, M6 $esiabriaunes verzles. M6 poverzlés ir 10 mm verzliaraktis. Tuo
paciu badu pritvirtinkite laikiklj prie priekiniy kojy.

Naudodami 13 mm verzliaraktj nuimkite is anksto surinktas M8 fiksavimo verzles nuo dviejy perkélimo strypy
apacios. Sumontuokite pakeliama slankiklj prie slankikliy ir pakeiskite M8 fiksavimo verizles.

Priverzkite dvi virsutines verZles ir dvi fiksavimo verZles ant pakélimo j virSy keitimo strypo.

Pritvirtinkite A skersinj prie dviejy kélimo strypy su M6 x 35 Sesiabriauniais varztais , M6 SeSiabriauniais verzlé-
mis ir M6 poverzlémis . Jsitikinkite, kad septynios i$ anksto isgreztos skylés abiejuose kélimo strypuose yra toje
pacioje puséje, o reguliavimo rankenélés yra jrenginio iSoréje.

Patraukite kélimo strypa atgal ir jkiskite kélimo strypo mazga j rémo vamzdZius, jsitikinkite, kad kélimo strypy
sklasciai patenka j kelimo strypy skyles.

Ant abiejy kojy pritvirtinkite aukscio nustatymo rankenéles ir priverzkite.

Padékite stalvirsj ant kélimo strypo agregato. Jsitikinkite, kad stalvirSio rémas yra uz virSutiniy kojy krasty.
Surinkta su M6 x 10 SeSiabriauniais varztais, M6 fiksavimo verzlémis ir M6 poverzlémis .

Didelius spaustukus galima jkisti j virSutines skylutes. Patraukite didelj spaustuka aukstyn ir pasukite, kad
prireikus sureguliuotuméte spaustuko kampa.

Jei reikia, j Soninius kanalus galima jkisti maZus spaustukus

Savybés



HEGERT

1. Aukscéio reguliavimas (septyni lygiai).

a. Sukite kiekvienos kojos aukscio reguliavimo rankenéles pries laikrodzio rodykle, kad atlaisvintumeéte stalvirsj
b. Patraukite kélimo juostg atgal koja, kad atjungtumeéte du kablius ir sureguliuotumete aukstj

stalg aukstyn arba zemyn

c. Naudokite kélimo strypa — slankiklj, kad jsitikintumeéte, jog du kabliukai vél jsikimba j dvi reguliuojamas
kelimo strypy skyles.

d. Pasukite aukscio reguliavimo rankenéles pagal laikrodZio rodykle ant kiekvienos kojos, kad pritvirtintuméte
stalvirsj

stalas.

2. Reguliuojamas pasvirimo kampas (keturi lygiai).
a. Normaliam naudojimui stalvirsis bus horizontalus ir gali bati reguliuojamas 25°, 50° ir 80° kampu.
b. |sitikinkite, kad pakreipimo reguliavimo rankenélés yra visiskai atsuktos.

c. Vienu metu paspauskite dvi pakreipimo reguliavimo rankenéles ir pakreipkite stalvirsj, kol rankenélés uZsi-
fiksuos j kitg i$ anksto nustatyty kreipiamyjy angy rinkinj

d. Pasukite pasvirimo reguliavimo rankenéles pagal laikrodZio rodykle, kad pritvirtintuméte stalvirsj ir islaiky-
tumeéte norima padeétj.

Pastaba: Pries naudodami stalg jsitikinkite, kad pasvirimo reguliavimo rankenélés yra priverztos. Naudoki-
te tik i$ anksto nustatytas kontrolines angas.

3. Stalvirsio reguliavimas

a. Norédami sureguliuoti stalvirsj, patraukite abi svirtis ant kiekvienos slydimo juostos ir, jei reikia, pastumkite
j priekj arba atgal

b. Jsitikinkite, kad mechanizmas tvirtai pritvirtintas prie abiejy slydimo juosty skyliy.

www.hoegert.com

47



48

LV HT7G542 - LIETOTAJA ROKASGRAMATA.

VISPAREJI DROSIBAS NOSACIIUMI
Q Lietosanas instrukcijas lasiSana un uzglabasana

Lietosanas instrukcija ir darbagalda neatnemama sastavdala. Taja ir svariga informacija par montazu
un lieto$anu. Pirms darbagalda lietodanas riipigi izlasiet lieto$anas instrukciju, Tpasi drosibas noradijumus. So
noradijumu neievéro$ana var izraisit nopietnas traumas vai darbagalda bojajumus. LietoSanas instrukcija ir
balstita uz Eiropas Savieniba spéka esosajiem standartiem un noteikumiem. Lietojot ierici arvalstis, ievérojiet
art attiecigas valsts noteikumus un likumus. Saglabgjiet lietoSanas instrukciju turpmakai uzzinai. Darbagaldu
drikst nodot tresajam personam tikai kopa ar o lietosanas instrukciju.

Simbolu skaidrojums

Ekspluatacijas instrukcijas satura un uz iepakojuma ir izmantoti sadi simboli un bridinajuma pazinojumi.

& Drosibas bridinajums

0 Pirms produkta lietoSanas uzmanigi izlasiet instrukcijas.

UzstadiSanas un lietosanas instrukcijas

Pirms darba uzsaksanas:

e Atveriet kastiti, parbaudiet un parliecinieties, vai ir pieejamas visas uzskaititas detalas. Ja né, sazinieties ar
raZotaju, lai sanemtu palidzibu.

e Iznemiet visus plastmasas maisinus un iepakojumu un atbrivojieties no tiem drosi.

e Saglabajiet So rokasgramatu turpmakai uzzinai.

& Svariga drosibas informacija

e Pirms lietoSanas vienmér parbaudiet, vai drosibas uzgriezni un skraves ir pievilkti.

e Nestaviet uz darbagalda un neizmantojiet to ka kapnes.

¢ Nekad neparsniedziet darbagalda kravnesibu. Darbagalda maksimala kravnesiba ir 100 kg.
e Pirms lietoSanas parliecinieties, ka galds ir novietots uz cietas un stabilas virsmas.

e Neizmantojiet darbagaldu ka estakadi.

e Neizmantojiet darbagaldu, ja ir bojats ramis, galda virsma, augstuma regulésanas mehanisms vai slipuma
lenka regulésanas mehanisms.

¢ Nekad nenovietojiet instrumentus ar siltuma avotu tiesi uz darbagalda virsmas.
e Pirms lietoSanas vienmeér parliecinieties, vai visas reguléjamas dalas (augstums, slipums) ir nofiksétas.
e Nestradajiet pie materiala, kas novietots talak par 10 cm no virsmas malas.

e \Vienmér novietojiet kravas stabili un vienmérigi sadaliet svaru uz galda. Nestabilas kravas var izraisit galda
apgasanos.



HEGERT

Numurs Vienuma nosaukums Daudzums
1. Galda virsma ar bidamo stieni 1
2. Pacélajs- stienis ar slipuma regulétaju 2
3. Kaju ramis 2
4. Liels pdlis 4
5. Neliels izspiedums 4
6. Kronsteins 1
7. Skérsstienis A un B 3
8. M6 sesstlira uzgrieznis 16
9. M6 sesstlra pretuzgrieznis 4

10. M6 x 40 sesstlra skrive 12

11. M6 paplaksne 20

12. M6 x 35 seSstlra skrive 4

13. M6 x 10 seSstlra skrive 4

14. Augstuma regulésanas poga 2

15. Slidnis- josla 1

UZSTADISANAS INSTRUKCIJAS
Parliecinieties, vai jums ir visas nepiecieSamas sastavdalas, un novietojiet tas montazai briva vieta.

Atveriet abus kaju ramjus un uzstadiet divus B Skérsstienus uz aizmuguréjam kajam caur ieprieks izurb-
tajiem caurumiem, izmantojot M6 x 40 seSstlra skrives, M6 sesstlra uzgrieznus, M6 paplaksnes un 10 mm
uzgrieznu atslégu. Piestipriniet kronsteinu pie priek$éjam kajam, izmantojot to pasu metodi.

lzmantojot 13 mm uzgrieznu atslégu, nonemiet ieprieks samontétos M8 blokésanas uzgrieznus no divu parvie-
tosanas stienu apaksas. Uzstadiet pacelamo slidni pie slidna stieniem un nomainiet M8 blokésanas uzgrieznus.
Pievelciet divus augséjos uzgrieznus un divus blokésanas uzgrieznus uz pacelSanas mainas stiena.

Pievienojiet A Skérsstieni pie diviem pacelSanas stieniem ar M6 x 35 se$stira skrivem, M6 sesstlra uzgrieZzniem
un M6 paplaksném. Parliecinieties, vai septini ieprieks izurbtie caurumi abos pacelSanas stienos atrodas viena
pusé un regulésanas pogas atrodas bloka arpusé.

Pavelciet pacelSanas stieni atpakal un ievietojiet pacelsanas stiena bloku ramja caurulés, parliecinoties, ka
pacélaja stienu aizbidni ieklaujas pacelSanas stienu caurumos.

Uzstadiet augstuma iestatisanas pogas abas kajas un pievelciet tas.

Novietojiet galda virsmu uz pacelSanas stiena bloka. Parliecinieties, vai galda ramis atrodas arpus kaju au-
gséjam malam. Samontéts ar M6 x 10 sesstlra skrivem, M6 pretuzgriezniem un M6 paplaksném.

Lielas skavas var ievietot augséjos caurumos. Pavelciet lielo skavu uz augsu un pagrieziet to, lai péc vajadzibas
noregulétu skavas lenki.

Ja nepiecieSams, sanu kanalos var ievietot mazas skavas.

www.hoegert.com

49



50

Funkcijas

1. Augstuma regulésana (septini limeni).

a. Pagrieziet katras kajas augstuma regulésanas pogas pretéji pulkstenraditaja virzienam, lai atbrivotu galda
virsmu

b. Pavelciet atpakal pacelSanas stieni ar kaju, lai atvienotu divus akus un noregulétu augstumu galdu uz augsu
vai uz leju

c. Izmantojiet pacelSanas stieni — slidni, lai nodrosinatu, ka abi aki ir no jauna saslégti abos celSanas stienu
reguléjamos caurumos.

d. Pagrieziet katras kajas augstuma regulésanas pogas pulkstenraditaja virziena, lai nostiprinatu galda virsmu

Piezime: Pirms lietosanas parliecinieties, vai augstuma regulésanas pogas ir stingri piestiprinatas darba-
galds.

2. Reguléjams slipuma lenkis (cetri limeni).
a. Normalai lietosanai galda virsma bis horizontala, un to var regulét ari 25°, 50° un 80° lenk.
b. Parliecinieties, vai slipuma regulésanas pogas ir pilniba atskrivétas.

c. Vienlaicigi nospiediet abas slipuma regulésanas pogas un sasveriet galda virsmu, [idz pogas nofikséjas naka-
maja ieprieks iestatito virzoso caurumu komplekta
d. Pagrieziet slipuma regulésanas pogas pulkstenraditaja virziena, lai nostiprinatu galda virsmu un saglabatu

vélamo poziciju.

Piezime: Pirms darbagalda lietosanas parliecinieties, vai slipuma regulésanas pogas ir pievilktas. lzman-
tojiet tikai ieprieks iestatitus pilota caurumus.

3. Galda virsmas regulésana

a. Lai noregulétu galda virsmu, pavelciet abas sviras uz katra slidna un péc vajadzibas parvietojiet to uz prieksu
vai atpakal

b. Parliecinieties, vai mehanisms ir drosi piestiprinats pie caurumiem abos slidstienos.



HEGERT

EST HT7G542 — KASUTUSJUHEND

ULDISED OHUTUSTINGIMUSED
Q Kasutusjuhendi lugemine ja sdilitamine

Kasutusjuhend on toolaua lahutamatu osa. See sisaldab olulist teavet kokkupaneku ja kasutamise
kohta. Enne to6laua kasutamist lugege hoolikalt Iabi kasutusjuhend, eriti ohutusjuhised. Nende juhiste eirami-
ne v3ib pohjustada tbsiseid vigastusi vdi kahjustada téolauda. Kasutusjuhend pShineb Euroopa Liidus kehtiva-
tel standarditel ja eeskirjadel. Seadme kasutamisel vdlismaal jargige ka vastava riigi eeskirju ja seadusi. Hoidke
kasutusjuhend edaspidiseks kasutamiseks alles. To6lauda tohib kolmandatele isikutele edasi anda ainult koos
kdesoleva kasutusjuhendiga.

Stimbolite selgitus

Kasutusjuhendi sisus ja pakendil on kasutatud jargmisi simboleid ja hoiatusmarke.

& Ohutushoiatus

0 Enne toote kasutamist lugege hoolikalt juhiseid.

Paigaldus- ja kasutusjuhend

Enne t66 alustamist:

 Avage karp, kontrollige ja veenduge, et k&ik loetletud osad on saadaval. Kui ei, vdtke abi saamiseks ithendust
tootjaga.

* Eemaldage kaik kilekotid ja pakendid ning kdrvaldage need ohutult.

¢ Hoidke see juhend edaspidiseks kasutamiseks alles.

& Oluline ohutusteave

¢ Enne kasutamist kontrollige alati, et kaitsemutrid ja poldid on pingutatud.

« Arge seiske tddlaual ega kasutage seda redelina.

* Arge kunagi Uletage td6laua kandevdimet. Télaua maksimaalne kandevdime on 100 kg.
e Enne kasutamist veenduge, et laud oleks asetatud kdvale ja stabiilsele pinnale.

* Arge kasutage té6lauda estakaadina.

* Arge kasutage té6lauda, kui raam, lauaplaat, kdrguse reguleerimise mehhanism vai kaldenurga reguleerimi-
smehhanism on kahjustatud.

« Arge kunagi asetage soojusallikaga tédriistu otse té6laua pinnale.
¢ Enne kasutamist veenduge alati, et k&ik reguleeritavad osad (kdrgus, kalle) on lukustatud asendis.
« Arge todtage materjaliga, mis asub pinna servast kaugemal kui 10 cm.

e Asetage koormad alati stabiilselt ja jaotage raskus lauale tUhtlaselt. Ebastabiilsed koormused v&ivad p&hju-
stada laua Umbermineku.

www.hoegert.com

51



52

Number Kauba nimi Kogus
1. Liugkangiga lauaplaat 1
2. Tostuk — kalderegulaatoriga varras 2
3. Jalaraam 2
4. Suur rahvahulk 4
5. Vaike pigistus 4
6. Klamber 1
7. Risttala Aja B 3
8. M6 kuuskantmutter 16
9. M6 kuuskant lukustusmutter 4

10. M6 x 40 kuuskantpolt 12

11. M6 pesumasin 20

12. M6 x 35 kuuskantpolt 4

13. M6 x 10 kuuskantpolt 4

14. Kdrguse reguleerimise nupp 2

15. Liugur- riba 1

PAIGALDAMISJUHEND
Veenduge, et teil on kdik vajalikud komponendid ja asetage need kokkupanekuks vabasse kohta.

Avage moélemad jalaraamid ja paigaldage kaks B-ristlatti tagumiste jalgade kilge Iabi eelnevalt puuritud auku-
de, kasutades M6 x 40 kuuskantpolte, M6 kuuskantmutreid, M6 seibid ja 10 mm mutrivéti. Kinnitage kronstein
sama meetodiga esijalgadele.

Eemaldage 13 mm mutrivotmega kahe imberpaigutamisvarda alt eelnevalt kokkupandud M8 lukustusmutrid.
Paigaldage Ulestdstetav liugurvarras liugurvarraste kulge ja asendage M8 lukustusmutrid.

Pingutage Ulestdstetava Umberpaigutamisvarda kaks tlemist mutrit ja kaks lukustusmutrit.

Kinnitage risttala A kahe tdstevarda kiilge M6 x 35 kuuskantpoltide , M6 kuuskantmutrite ja M6 seibidega.
Veenduge, et molema tOstevarda seitse eelpuuritud auku on samal kiljel ja reguleerimisnupud on koostu
valiskiljel.

Tommake tOstevarras tagasi ja sisestage tOstevarras raami torudesse, veenduge, et t3stevarraste riivid sobi-
tuvad tdstevarraste avadesse.

Paigaldage kdrguse seadistusnupud mdolemale jalale ja pingutage need.

Asetage lauaplaat tdstevarda komplekti peale. Veenduge, et lauaplaadi raam oleks jalgade Glemistest serva-
dest kaugemal. Kokkupandud M6 x 10 kuuskantpoltide, M6 kontramutrite ja M6 seibidega

Suured klambrid saab sisestada tlemistesse aukudesse. Tommake suur klamber (les ja podrake seda, et
reguleerida klambri nurka vastavalt vajadusele.

Vajadusel saab kilgkanalitesse sisestada vaikesed klambrid .



HEGERT

Omadused

1. K&rguse reguleerimine (seitse taset).

a. Lauaplaadi vabastamiseks keerake kdrguse reguleerimise nuppe mdélemal jalal vastupaeva

b. T6mmake t3stekang jalaga kahe konksu lahtiihendamiseks ja kdrguse reguleerimiseks laud tles voi alla

c. Kasutage tdstevarda — liugurit, et kaks konksu oleks uuesti haakunud tdstevarraste kahe reguleeritava avaga.

d. Keerake lauaplaadi kinnitamiseks kdrguse reguleerimise nuppe mdlemal jalal

Markus. Enne kasutamist veenduge, et kdrguse reguleerimisnupud on kindlalt kinnitatud

toolaud.

2. Reguleeritav kaldenurk (neli taset).
a. Tavakasutusel on lauaplaat horisontaalne ja seda saab reguleerida ka 25°, 50° ja 80°.
b. Veenduge, et kalde reguleerimise nupud on taielikult lahti keeratud.

c. Vajutage korraga kahte kalde reguleerimise nuppu ja kallutage lauaplaati, kuni nupud kldpsavad jargmisesse
eelseadistatud juhtavadesse (joonis 5).

d. Keerake lauaplaadi kinnitamiseks ja soovitud asendi sailitamiseks kalde reguleerimise nuppe paripaeva.

Markus: Enne té6laua kasutamist veenduge, et kalde reguleerimise nupud on pingutatud. Kasutage ainult
eelseadistatud juhtauke.

3. Lauaplaadi reguleerimine

a. Lauaplaadi reguleerimiseks tdommake md&lema liuguri hooba ja liigutage seda vastavalt vajadusele ette v&i
taha

b. Veenduge, et mehhanism on kindlalt mélema liuguri avade kilge kinnitatud.

www.hoegert.com

53



54



HEGERT

www.hoegert.com

55



HEGERT




